{ | )

Published 882 = = o ' o _




4
W,
bl
i
4
i 7
e
N
o




BLUE BIRD
BODY CO. |

FORT VALLEY, GEORGIA

SUNE Y F89660

LUE CAPACITY
B BIRD MODEL YEAR REEK]

o) BODY SERVICE NO. 170083 _ o

FURNISH INF_OMA'HON RELOW WHEN ORDERING AXLE PARTS

ey 32714 Bl 08VF132851
petall  FGoaiNX155 (R 4524B/FF
Sl 1117365

“REAR ' BRAKE LNING Fmst - D '
AXLE - ’‘NO. & FRICTION CODE 4515G/FF

il 1117320

© REAR AXLERATIO  EERN-V

B TRD86700802 | _:,':,f';‘,:..'::‘;:g,ﬁ':g‘m 4515G/FF
?,_'-:.ﬁ:,‘ 1117340

¢ HASSIS SERVICE NO. B 55555

© 1992 BLUE BIRD BODY COMPANY
ALL RIGHTS RESERVED

BLUE BIRD

PUBLICATION NO. 43-07-59-10-92-08







Introduction

Thank you for the confidence you have shown in our company by purchasing a
Blue Bird Wanderlodge. This catalog is designed to assist you in ordering service
replacements parts for your Wanderiodge. It contains illustrations with parts
information for most parts and accessories. _

If at any time you should need assistance. Please don’t hesitate to contact your
Wanderlodge Dealer or the Wanderlodge Parts Department in Fort Valiey, Geor-
gia, US.A.

Ordering Parts

You can order your service parts from your Wanderlodge Dealer or directly from -
Blue Bird Wanderlodge, Fort Valley, Georgia. When placing an order give the
quantity, Wanderlodge part number and a brief description. If for some reason you
have been unable to find the part number, advise the quantity and a complete parts
description, along with the body number for which the parts are required. The
body number of your Blue Bird may be found on the Data Plate which is located on
the crossmember in the engine compartment. A picture of the Data Plate appears
- on the inside front cover of this catalog.

When ordering parts for a major wreck, it is a good idea to include photographs
~ with your order. This will help to fill your order correctly.

Receiving Parts from Carrier

Certain steps should be taken when receiving an order to insure it’s completeness

and to evaluate the condition of the parts received.

1. Check the number of pieces actually received against the number of pieces
shown on the bill of lading.

2. Visually check the external condition of the boxes, crates, etc. Any discrep-
ancies should be noted on the bill of lading. Have the driver initial each
notation on your copy and his copy of the bill of lading.

3. Any concealed damage not discovered until after the carrier has left should be

- reported immediately to the carrier.

4. Claims for shortages or damages should be filed with the carrier immediately.

5. If incorrect parts are received, notify the Parts Department from whom

you purchased the parts. They will advise disposition of the parts. Do not

return parts without prior authorization.

Shipment of Material

All parts will be shipped the most economical way, unless otherwise specified.






Company Policy

Although it is impractical to include all parts in this catalog for all options
offered, we believe those included will meet the great majority of your
needs. It is our earnest desire at Blue Bird to give you the fastest and most
accurate service possible. Please help us by studying this catalog and order-
ing by the correct part number.

A Word of Caution
Biue Bird Wanderlodge uses new parts and éomponents in the manufac-
ture of its' coaches. We strongly recommend that you use only new parts
and components for replacement purposes. Blue Bird or its' vendor can not
be responsible for failures due to the use of used or rebuilt parts.
Payment

All parts orders are shipped on a C.0.D. basis unless other arrangements

have been made with your Wanderlodge Dealer or Blue Bird Body Wander- -

lodge. This is customary in the automotive field.
Important

The illustrations and drawings used in this parts catalog are to be used for
parts identification purposes only, not as a guide for assembly, disassem-
bly, maintenance or service.

Chassis Service Number

A chassis service number (CSN) is assigned to the chassis of each Blue Bird
Wanderlodge. This number is used to identify the sequence in which a
chassis is set up in production.

Example: CSN 0958560 is set up immediately before CSN 0958561.
This will assist you in identifying the first unit (beginning CSN) or last
unit {ending CSN) on which a part was installed.

The CSN can be found attached to the axle record plate which is on the
right side of the engine compartment. A picture of the axle record plate
appears on the inside front cover of this catalog.






TABLE OF CONTENTS

DESCRIPTION ’ PAGE
LPG TANK INSTALLATION, REMOTE FILL..::csnaans Shasemre e e 83
FUEL LINES...... sttt tessesssrsan chrti s s s st s 85
ELECTRONIC CONTROL MODULE.......... sea et san e srseanas .... 88
INSTRUMENTS
PANEL ASSY., DASH, LOWER. ... . sttt tatanasessssosanesns a9
PANEL ASSY., DASH, UPPER....csvetesssssssnsass cees e 91
PANEL ASSY., DASH, SHIFTER. ..+ :coctaerscecransacannnnns 93
PANEL ASSY., DASH, RH, LOWER..... .+ i vnvevansasas - 1
PANEL ASSY., DASH, RH, UPPER. .. ccsssessscsas eeecaneaas 97
PANEL ASSY., DASH, DRIVERS AUXILIARY...... ceenssereans 99
"PANEL ASSY., DASH, OVERHEAD AUXILIARY, RH.......cc0ns 101
PANEL ASSY., DASH, OVERHEAD AUXILIARY, LH........c0..s 103 .
STEERING LINKAGE.....ccc0asn crarens veesecsstaanns seer e 105
SUSPENSION ‘

" FRONT AXLE. ...t eesaroscvacsssssns esesrereaseaseeesans 108 .
DRIVE BXLE...osercacusssvoans s heerasraee e 110
TAG AXLE. ... v v e v e it i aanns Ceee e Perree e eesss 113

HYDRAULIC SYSTEM, BV92TA.......... e seterrrr et e 115
RETARDER CONTROLS .. vt s v envtsoensssrsossnsossasassnscssnsnssonssas 118
HOLDING TANK.....'vrercnevisssssanas crasasasasee crsesenees 120
BULK OIL FILL..:eoosvnvevasseasosasncanss ettt aranet s sns e .. 121

REVISED 07-20-92 92WLWB



DESCRIPTION . - ' PAGE
AXLES
FRONT . . veeeennannnnssss Ceesisaaanenan Ceeerasesaranens 2
REAR. . .vvevevnenss Ceiecisesasaanas cereaenan e “en 5
B - c S et cerereereee e aaes 8
BRAKES
FRONT....o0va. Ceerereenana R, Ceetaareseneas 11
REAR. . v verveossanssanonnnns ceerareraes Ceeenanenas eees 15
TAG (SEE AXLE)..uvsoscecssssssnsannnonnns G hrerreresens 8
WHEEL END COMPONENTS _
FRONT. .. eevesonnanaanana Ceerseraeenns cde e eee 17
REAR....ss. Cetersereataaraaens P - I
DUAL AIR BRAKE SYSTEM ‘ B
1 1 Cheiieens Ceesereterreararee be. 21
BRAKE TREADLE VALVE.......teeveesanaansssennnassnnanes 24
QUICK RELEASE VALVE ASSY....... feeecanereananen ceesees 26
DOUBLE CHECK VALVE ASSY........ et eeerrereeaae e 28
SPRING BRAKE VALVE ASSY..eciecieconannanancanssna e 30
PP-1 CONTROL VALVE ASSY...... et retrenrere et aaa e 32
REAR RESERVOIR TANK ASSY...cvevevsarens Cheerenennen .. 34
WET RESERVOIR TANK ASSY...euivevevensosas e iieearaen 36
JUNCTION BLOCK ASSY FRONT....ooeonvoves e eerseeaarann 38
JUNCTION BLOCK ASSY REAR..:vecvavsnn et tiecsceenaneans 40
RELAY VALVE ASSY (FRONT & RH REAR)..... ............... 42
AUXILIARY WET TANK ASSY...vevuen. Cee b erestenaaranan .. 44
BRAKE LIGHT SWITCH ASSY....vvenasn e saaanea PRV . 46
. RELAY VALVE ASSY (LH REAR) .. ccittesenanssanssconnannnns 48
RELAY VALVE ASSY (TAG AXLE) ..+ ccceassacsansavanrs RN 50
FRONT RESERVOIR.::terneeacronessncssssaasassasasssnanss 52
COOLING SYSTEM, RADIATOR AND TRANSMISSION 8V92TA
(BEGINNING W/CSN 97180L.....c0eeuiiencanssrensnsenanes 54
DRIVELINE
1810 . 00t eeeenranacnacssaasssancanas Ceeeeaerrer e 57
ENGINE AND TRIM,8V92TA....... Ceieanaes C e erereese e e 59
ALTERNATOR, 8V92T ... vvvenasansss et raeaeenana Ceeee e 62
AIR INTAKE, 8V92TA (ENDING W/CSN 981029) ............. . 64
AIR INTAKE, 8V92TA (BEGINNING W/CSN 981030) ...... et eeaean 66
EXHAUST SYSTEM
BVI2T (ENDING W/CSN 981029) . ivvivenervccnsocsnnnanns .. 68
8V92T (BEGINNING W/CSN 981030)..ccuuinsvrenncssnnnnesns 70
BATTERIES AND BATTERY CABLES...v:eevrevs- Ceteeceseeeenens . 72
ELECTRICAL COMMON PARTS....c:cesneassnananassassnns R £
FRAME
MAIN FRAME. . vvveeneeronnnsnannaarnnoes Cetereneanereaaan 75
FRONT SUB FRAME. ....vvvesvnosnnos e eeeaeresacseestaaens 77
REAR SUB FRAME. .. .ecicivrnnssransssnnonssos e ereeaaas 79
ENGINE CRADLE....c00e0as et eteeaenaenenenanannannenn Ceaaan 81
BUMPERS « « vt v o v seesossonsonsesanasansssssansansnnssnssnnsns. 82

TABLE OF CONTENTS

" REVISED (07-20-92 92WLWB



REVISED 07-20-92

AC
ADJ.
AR
ASSY.
BB
BLK
BRKT.
COMP.
CONT.
CTR.
cu.
CYL.
DEG.
DIA.
DIFF.
DRI'S
ENG.
EXH.
FPT
FRT.
FWD
GM
GR.
HDND
I.D.
INCL.
LH
MAT'L
MPT
MTG
NI
0.D.
OPT.
oz
PLTD.
POS.
PT
RD.
RH
SM
STD.
SUSP.
TRANS .

92WLWB

ABBREVIATIONS

AIR CONDITIONING
ADJUSTING

AS REQUIRED
ASSEMBLY
BLUE BIRD
BLACK
BRACKET
COMPRESSOR
CONTINUED
CERTER

CUBIC
CYLINDER
DEGREE
DIAMETER
DIFFERENTIAL
DRIVER'S
ENGINE
EXHAUST

FEMALE PIPE THREAD

FRONT

FORWARD

GENERAL MOTORS
GRADE

HARDENED

INSIDE DIAMETER
INCLUDED

LEFT HAND
MATERIAL

MALE PIPE THREAD
MOUNTING

NOT ILLUSTRATED
OUTSIDE DIAMETER
OPTION

OUNCE

PLATED

POSITION

PIPE THREAD
ROUND

RIGHT HAND
SMALL

STANDARD
SUSPENSION
TRANBMISSION



FRONT AXLE
ROCKWELL FG-941-NX-636

OR [ f1- 2 7 gy Jﬁ
e e

-

FRONT

© 1987 BLUE BIRD BODY COMPANY
ALLRIGHTS RESERVED ~— 2

| ' 2
REVISED 07-20-92  92WLWB



* FRONT AXLE
‘ROCKWELL FG-941-NX-636

KEY paARTNO. |- DESCRIPTION Qrty
NO. REQ'D
1 4307559 | AXLE CENTER
2 STEERING KNUCKLE ASSY
2157444 LH ‘
2157436 RE
3 4307567 | STEERING ARM
4 12135218 | KEY, STEERING ARM
5* | 2157550 ; SEAL & GASKET ASSY., LOWER 2
6* (4279485 THRUST BEARING & GASKET ASSY. 2
T+ |2600419 | WASHER 12
8 ARM, CROSSTUBE
4287488 LH (SHOWN)
4287496 RH
9 2135218 | KEY, CROSSTUBE ARM 2
10 {2157386 | SCREW, STOP 2
11 {2596195 | LOCKNUT 2
12 12594596 PIN, COTTER 2
13 12600724 | NUT, CROSSTUBE ARM 2
14 | 21352001 NUT, STEERING ARM
15 12135267 | PIN, COTTER, STEERING ARM
16* KEY, DRAW
4307575 UPPER (SHORT) 2
2622371 LOWER (LONG)
17*} 2646552} NUT, DRAW KEY . 4
18 | 2594398 PIN, COTTER (INCLUDED W/ITEM 21 2
19 NUT, TIE ROD END (INCLUDED W/ ITEM 21) 2
20 14279519 | CROSSTUBE & CLAMP ASSY.
21 END ASSY., CROSSTUBE
4279527 LH (SHOWN)
4279535 RH
22 BOLT, CROSSTUBE CLAMP (NOT AVAILABLE 2
SEPARATELY, INCLUDED W/ITEM #21)
23 CLAMP, CROSSTUBE (NOT AVAILABLE 2
SEPARATELY, INCLUDED W/ITEM #21)
24 LOCKWASHER, CROSSTUBE CLAMP (NOT 2
AVAILABLE SEPARATELY, INCLUDED
W/ITEM #21)
25 NUT, CROSSTUBE CLAMP (NOT AVAILABLE 2
SEPARATELY, INCLUDED W/ITEM #21)
26%] 2599769 | PIN, KNUCKLE 2
QUANTITY

. REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 3 : :




FRONT AXLE
ROCKWELL FG-941-NX-636

REVISED 07-20-92  92WLWB

REQUIRED IS ONE
4

KEY | .
1No. [PARTNO. DESCRIPTION ary
NO. REQ'D
27*|1 2137016 | BUSHING, EKNUCKLE PIN 2
28%1.4279543 | GASKET : 4
29%) 2149490 | CAP, STEERING KNUCKLE 4
30*%*; 2145482 | CAPSCREW 12
31%| 4279550 | FITTING, GREASE, 90 DEG. 4
32%2594950( SEAL ASSY., OIL 4
33+ SHIM, STEERING KNUCKLE SPACING' -
2603538 .005" AR
2603231 .010Q" AR
4279592 015" AR
| w1 |4279568| REPAIR KIT, KNUCKLE PIN
1 (INCLUDES ITEMS 5,6,7,16,17,26,27
28,29,30,32,33) N
* NOTE: INCLUDED IN REPAIR KIT,
KNUCEKELE PIN
QUANTITY

UNLESS OTHERWISE SPECIFIED.



NOTES




ROCKWELL STANDARD REAR AXLES
T U RC125-NX-8 (8VIDTA)

OR &/l4/83 BY ITEN

s o D 8002352

© 1983 BLUE BIRD BODY COMPANY
ALLRIGHTSRESERVED R




' ROCKWELL STANDARD REAR AXLES
R-125-NX-8 (8V92TA)

';%Y PARTNO.| " DESCRIPTION QTy
. - REQ'D
NI*{2137156| KIT, DIFF. CARRIER OVERHAUL
1 2158129 | CARRIER ASSY, DIFFERENTIAL, R-125-NX-8, 3.42:1
2 " |2135903| NUT, YOKE INPUT
-3 2117778 WASHER, YOKE INPUT
4 2139855{ YOKE, DRIVE R-125-NX-8
5 2136851 | SEAL ASSY., PINION 0OIL
6 2135051 | BEARIKG, PINION, FWD. & REAR 2
7 2135895 | SPACER KIT, PINION BEARING
8 2624427 | CUP, PINION BEARING ) 2
9 2594208 | CAPSCREW, FWD. BEARING CAGE B
10 | 2600211} WASHER, FWD. BEARING CAGE 8
11 | 2135044 CAGE ASSY, PINION (INCLUDES
ITEM #8)
12 | 2139384 | GEAR & PINION, MATCHED SET
3.42:1
13 2599611 | BEARING, PINION, REAR
14 SHIM, PINION CAGE
2135077 .003 THICK
2135085 .005 THICK
2135083 .010 THICK
15 (2135028 CARRIER & CAPS ASSY.
16 {2135036] CAPSCREW, DIFF. BEARING CAP 4
17 | 2603017 WASHER, DIFF. BEARING CAP 4
18 | 2599728} DOWEL, DIFF. BEARING CAP 4
19 | 2121861 NUT, THRUST SCREW LOCK
20 | 2121853 | SCREW, THRUST, DRIVE GEAR
21 ] 2596898 PLUG, OIL FILL & INSPECTION
22 | 2596807 | COTTER PIN, ADJUSTING RING 2
23 12135168| ADJUSTING RING, DIFF. BEARING 2
24 |12135143] CUP, DIFFERENTIAL BEARING 2
25 2135150 CONE, DIFFERENTIAL BEARING 2
26 12135853| CASE ASSY., DIFFERENTIAL i
27 12602514 | WASHER, THRUST DIFF. SIDE GEAR 2
28 12135127| GEAR, DIFF. SIDE 2
29 2135135| SPIDER, DIFF.
30 | 2602019| WASHER, DIFFERENTIAL PINION 4
31 | 2599256 GEAR, DIFFERENTIAL PINION 4
32 (2137412 KIT, DIFFERENTIAL
33 12135119} CAPSCREW, DIFFERENTIAL CASE 16
*NQTE: THIS KIT CONTAINS ALL PARTS
NECESSARY TO PERFORM BASIC
DIFFERENTIAL CARRIER OVERHAUL

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

REVISED (07-20-92 92WLWB 6



ROCKWELL STANDARD REAR AXLES
R-125-NX-8 (8V92TA)

| *;%Y PARTNO. DESCRIPTION QTY
‘[No. . REQ'D
34 |2600211 WASHER, DIFFERENTIAL CASE 16
35 (2597292 | RIVET, DIFF. CASE TO GEAR (OPT) 12
35A|2120814 | BOLT KIT, CASE TO GEAR :
36 |2135796 | HOUSING ASSY., AXLE
37 12593150 | BREATHER ASSY., AXLE HOUSING
38 2134997 | PLUG ASSY., HEAT INDICATOR
39 (2135002 SHAFT, AXLE, LH & RH
40 10929083 GASKET, AXLE SHAFT
41 |0929091 | DOWEL, AXLE SHAFT STUD o 16
42 12603512 | LOCKWASHER, AXLE SHAFT STUD - 16
43 10929000¢C | NUT, AXLE SHAFT STUD ‘16
44 12121887 | PLUG, AXLE HOUSING DRAIN
' (MAGNETIC) :
45 2127017 | GASKET, SILASTIC (3 0OZ. TURBE)
46 (2704666 ] BOLT, CARRIER TO HOUSING 14
47 12602712 WASHER, CARRIER TO HOUSING 14
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

REVISED

07-20-92 92WLWRB 7




NOTES




TAG AXLE

o (-16:8% KRS ]
oD SR 8004350

FRONT

© 1985 BLUE BIRD BODY COMPANY
ALL RIGHTS RESERVED -

R



TAG AXLE

KEY o ARTNO.|- DESCRIPTION . Qry
NO. REQ'D
1 1107895 CAPSCREW, HUB CAP 16
2 2001220{ WASHER, LOCK 16
3 1236587 | HUBCAP ASSY. 2
4 0929083 | GASKET, HUBCAP 2
5 2598613| NUT, WHEEL BEARING, OUTER 2
6 2158871 LOCK, AXLE NUT 2
7 2599215 NUT, WHEEL BEARING, INNER 2
8 0929059 WHEEL BEARING, OUTER 2
9 2621571| CUP, OUTER WHEEL BEARING 2
10 LUG NUT )
1298751 LH 1¢
1298744 RH 10
11 [ 1117340 BRAKE DRUM 2
12 1236579| HUB ASSY. 2
13+ STUD, LUG
1293620 . LH,_REQUIRED W/SPACER 10
4307484 LH, WITHOUT SPACER .
1293612 RE, REQUIRED W/SPACER - 10
4307492 RH, WITHOUT SPACER
*NOTE: BLUE BIRD DELETED THE SPACER BETWEEEN THE
THE WHEEL & DRUM DURING 1992 PRODUCTION. PLEASE
NOTE THIS BEFORE ORDERING LUG STUDS.
NI | 0898965 SPACER, HUB
14 | 2621779 CUP, INNER WHEEL BEARING ' 2
15 [ 0929042 WHEEL BEARING, INNER 2
16 0929067 OIL SEAL ASSY. 2
17 CAMSHAFT, BRAKE
2158889|  LH
2158897 RH
18 | 2598134 | ROLLER, BRAKE SHOE
19 [ 2121655 RETAINER, SHOE ROLLER .
20 | 2160489| BRAKE SHOE & LINING ASSY. 4
NI 2120905} BRAKE SHOE ONLY 4
NI | 2151454} KIT, BRAKE LINING (1 PER AXLE)
NI | 2135978| RIVET, BRAKE LINING 128
21 | 2638716 | SPRING, BRAKE SHOE RETURN 2
22 | 2120863 SPRING, SHOE RETAINING 2
23 | 2120871] PIN, BRAKE SHOE ANCHOR 2
24 | 21208891 BUSHING, ANCHOR PIN 2
NI {1143882| BRAKE CHAMBER, TYPE 20 (38' & 40')
25 1429646 | AXLE ASSY., COMPLETE

"QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 9



"TAG AXLE

REVISED 07-20-92  92WLWB 10

K%" PARTNO.|- DESCRIPTION Qry
| NO. REQ'D
NI SLACK ADJUSTER ASSY.
1144963 LH (ROCKWELL)
1144955 RH (ROCKWELL)
NI %% SLACK ADJUSTER ASSY.
: 4307500 LH (HALDEX)
4307518| RH (HALDEX)
*+*D0O NOT MIX HALDEX OR ROCKWELIL SLACKS ON ANY AXLE.
NI ’ CHAMBER, BRAKE, TAG
1366509 { ROCKWELL SLACK ADJUSTERS)
1496744 (HALDEX SLACK ADJUSTERS)
NI 1282862 ALUMINUM WHEEL
1 NI 3978459 CHROME HUB COVER
NII 3978475 CHROME NUT COVER
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




NOTES .




FRONT BRAKES




FRONT BRAKES

REVISED

07-20-92 92WLWB 12

KEY o ARTNO. DESCRIPTION QTY
NO. REQ'D
1 | 2160505 BRAKE SHOE & LINING ASSY., 5" 4
NI | 2120897| BRAKE SHOE ONLY, 5" 4
NI | 2151439| KIT, BRAKE LINING (1 PER AXLE)
NI | 2135978 RIVET, BRAKE LINING 64
2 | 2120863| SPRING, BRAKE SHOE RETAINING 4
3 | 2120889| BUSHING, ANCHOR PIN 2
4 |2120871| ANCHOR PIN, BRAKE SHOE 2
5 CAMSHAFT, FRONT BRAKE

2121606 LH

2121614 RH
6 | 2121622| WASHER, CAMHEAD, (FLAT) 2
7 | 2121689| SEAL, CAMSHAFT 4
8 | 2597706| BUSHING, CAMSHAFT SPIDER & BRKT. 4
9 |2597300| PIN, BRAKE SHOE RETURN SPRING 4
10 | 2598134 ROLLER, BRAKE SHOE - 4
11 | 2121655| RETAINER, SHOE ROLLER 4
12 | 2638716{ RETURN SPRING, BRAKE SHOE 2
13 SPIDER, BRAKE

2136935 LH

2157923 RH
14 | 2644235| GASKET, CHAMBER BRKT. 2
15 BRACKET, CAMSHAFT & CHAMBER

| 2136927 LH

2157931]  RH
16 | 2595809 WASHER, BRKT. CAPSCREW 8
17 | 2594109| CAPSCREW, CHAMBER BRKT. 8
18 | 2027431| FITTING, GREASE 2
19 [ 2121663 WASHER, CAMSHAFT (THICK) 2
20 . SLACK ADJUSTER ASSY.

4303335 RH (ROCKWELL)

4303327 LH {ROCKWELL)

4302956 RH ' (HALDEX)

4302956 LH (HALDEX)
NI { 1513670| BUSHING, 1/2 X 5/8 (HALDEX)
21 | 2121671| WASHER SPACING (STANDARD) 6
22 | 2121697| LOCKRING, CAMSHAFT 2

QUANTITY REQUIRED IS - ONE UNLESS OTHERWISE

SPECIFIED.




/FRONT BRAKES

REVISED 07-20-%92 92WLWB 13

":‘E" PARTNO. |- DESCRIPTION QTY
|NO. REQ'D
23 NOT APPLICABLE
24 NOT APPLICABLE
25 NOT APPLICABLE
26 NOT APPLICABLE
27 | 1366491 | BRAKE CHAMBER, 30"
28 | YOKE, BRAKE CHAMBER
4293759 (ENDING W/CSN 971255) W/THREADED
. CLEVIS W/O SNAP RING
2137685 (BEGINNING W/CSN 971256) W/O
THREADED CLEVIS W/SNAP RING
29 NOT APPLICABLE
30 N/A
31 | 2595601 LOCKWASHER, BRAKE CHAMBER
32 | 2001501 | NUT, BRAKE CHAMBER STUD
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




- NOTES




REAR BRAKE
DRIVE AXLE’S:

: —
DR By !
- PRI 7
, } . \2J5 $558
© 1985 BLUE BIRD BODY COMPANY
ALL RIGHTS RESERVED




REAR BRAKES
DRIVE AXLE*

';EOY PARTNO.|- DESCRIPTION QTyY

. REQ'D
1 2160489 | BRAKE SHOE & LINING ASSY., 7" 4
NI 2120905 i BRAKE SHOE ONLY, 7" 4
NI |2151454} KIT, BRAKE LINING, 7"{1 PER AXLE)

NI 12135978 | RIVET, BRAKE LINING 64
2 2120863 | SPRING BRAKE SHOE RETAINING 4
3 2120889 | BUSHING, ANCHOR PIN 2
4 2120871 | ANCHOR PIN, BRAKE SHOE 2
5 CAMSHAFT, BRAKE

2121739 LH

2121747 RH
6 2121522 WASHER, CAMHEAD, (FLAT) - 2
7 2121689 | SEAL, CAMSHAFT ) 4
8 2597706 | BUSHING, CAMSHAFT SPIDER & BRKT.

19 2597300 | PIN, BRAKE SHOE RETURN SPRING )
10 12598134 | ROLLER, BRAKE SHOE - 4
11 12121655 | RETAINER, SHOE ROLLER 4
12 2638716 | RETURN SPRING, BRAKE SHOE ' 2
13 2137081 SPIDER, BRAKE -

14 12644235 | GASKET, CHAMBER BRACKET : 2
15 2135689 | BRACKET, CAMSHAFT & CHAMBER
1LH & RH
16 |2595809 | WASHER, BRACKET CAPSCREW 8
17 2594109 | CAPSCREW, CHAMBER BRKT. 8
18 (2027431 | FITTING, GREASE 2
19 |2121663 | WASHER, CAMSHAFT, (THICK) 2
20 SLACK ADJUSTER ASSY.
4307526 LH (ROCKWELL)
4307534 RH (ROCKWELL)
4302956 LH (HALDEX)
4302956 | . RH (HALDEX)
NI . YOKE, BRAKE CHAMBER (ROCKWELL)
4293759 (ENDING W/CSN 971259) W/THREADED
CLEVIS W/0 SNAP RING
2137685 (BEGINNING W/CSN 971260) W/0
THREADED CLEVIS W/SNAP RING
21 [ 2121671 | WASHER, SPACING ) 6
22 12121697 LOCKRING, CAMSHAFT 2
*FOR TAG AXLE BRAKES PLEASE SEE
TAG AXLE EXPLOSION

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 15 :




REAR BRAKES
DRIVE AXLE*

KEY paARTNO.|- DESCRIPTION Qry
NO. REQ'D
23 N/a
24 N/A

. 25 N/A

126 | n/a

127 AIR CHAMBER ASSY., 30" ANCﬁORLOK .

1366525 RH (ENDING W/CSN 983520)
1366533 LH (ENDING W/CSN 983520)
1592815 RH (BEG. W/CSN 983521)

1592823 LH (BEG. W/CSN 983521)

* FOR TAG AXLE BRAKES PLEASE SEE
"TAG AXLE EXPLOSION

QUANTITY REQUIRED IS° ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 S2WLWB 16 '



NOTES




WHEEL END COMPONENTS. FRONT

DAL L3 8Y foue 7 -
N T scoysy

FRONT

1985 BLUE BIRD BODY COMPANY
ALL RIGHTS RESERVED b -




WHEEL END COMPGNENTS, FRONT

REQUIRED IS ONE UNLESS OTHERWISE

REVISED 07-20-92 S2WLWB 18

KEY pARTNO. |- DESCRIPTION Qry
NO. REQ'D
1 [0998534] HUB CAP, FRONT
NI | 2150209} SIGHT, GLASS, HUB
NI ]2137008| PLUG, SIGHT GLASS
2 0998484 | GASKET, FRONT HUB CAP
3 2598217 | JAM NUT, OUTER WHEEL BEARING
4 2600617 | LOCK, QUTER WHEEL BEARING
5 2600815| LOCKING, OUTER WHEEL BEARIRG RUT
6 2599017} ADJUSTING NUT, WHEEL BEARING
7 0929414 | BEARING ASSY., OUTER
B 2600179} CUP, OUTER BEARING
9 0654459 | CAPSCREW, HUB CAP 6
10 §2001188| LOCKWASHER, HUB CAP CAPSCREW 6
11 | 2593093 | CUP, INNER BEARING
12 10929406 | BEARING ASSY., INNER
13 | 1391572 | SEAL, WHEEL BEARING, INNER
14 | 1117365 | DRUM, BRAKE
15 | 1511898 HUB & CUP ASSY., STD.
16 STUDS, LUG
1346758 LH 10
1346741 RH 10
17 NUT, LUG
1311729 LH 10
1311711 RH 10
NI {0929398| OIL SLINGER
NI [ 3978467 | HUB COVER, CHROME
NI [ 3978475| NUT COVER, CHROME
NI (1282862 | ALUMINUM WHEEL
QUANTITIES ARE PER WHEEL
QUANTITY SPECIFIED.



WHEEL END COMPONENTS. REAR
DRIVE AXLE*

BRHIISE 6% BY ddoas |
Ny e Ty T BoCH9e,

FRONT

1885 BLUE BIRD BODY COMPAL
ALLRIGHTS RESERVED .




WHEEL END COMPONENTS, REAR
DRIVE AXLE+*

KEY |
No. [PARTNO. DESCRIPTION QTY
: REQ’D
1 0929083 | GASKET, AXLE FLANGE
2 2598613 | NUT, WHEEL BEARING, OUTER
3 2647238 | WASHER, LOCK, WHEEL BEARING NUT
4 2599215 | NUT, WHEEL BEARING, INNER
5 |0929059{ WHEEL BEARING (OUTER)
6 2138584 { STUD, AXLE SHAFT DRIVE 8
7 2621571 CUP, OQUTER WHEEL BEARING
8 NUT, WHEEL STUD, OUTER 10
1311729 LH
1211711 RH
9 : NUT, WHEEL STUD, INNER 10
1311745 LH
1311737 RH
10 STUD, WHEEL 10
1296227 LH
1296218 RH
11 |1523208 | HUB & CUP ASSY.
12 |1573419 | BRAKE DRUM '
13 2621779 | CUP, WHEEL BEARING (INNER)
14 10929042 | WHEEL BEARING (INNER) .
15 |0929067 | OIL SEAL, WHEEL BEARING (INNER)
16 {0929000 | NUT, AXLE SHAFT DRIVE STUD 8
17 12001220 | LOCKWASHER, AXLE SHAFT DRIVE STUD 8
18 {0929091 | DOWEL, AXLE SHAFT DRIVE STUD 8
NI {3978459 | HUB COVER, CHROME
NI |2127108| LOCKING RING, HUEB COVER
NI |3978475| NUT, COVER, CHROME 5
NI |1282862 | ALUMINUM WHEEL
NI |153084% | OIL SINGER
* FOR TAG AXLE WHEEL END COMPONENTS
PLEASE SEE TAG AXLE EXPLOSION
NOTE: QUANTITIES ARE PER WHEEL
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92  92WLWB 20 '




230¥im 44 GE

SIWMINALL £

' :
g @J . \Im H sIDTWINIALL LY
' ' ‘_v._ L
woAWIS I
.
1t i
z . — L
= 3 x
it it
B > ¥
ar .
05 B¥F . -
w 5 . A
HOA IS M .
L VN¥ YOWLNOD
wris PLLTE MY
WAW3 aiv /| . . o — [TELSPY TFIYE o
/.-:- v 8 q ./ nn|\s
13 1) ) Il/ﬂ .
Y
|
| s —r
_win s
ZE f%ﬁ-d W1 dAs
. £z ES—ZS
SIO¥IA ML .
SIS JE e )
ABOSERIY
R
onen
2INSS T
vy
_,d\
o
ouig s 11m _ O3NUISISIHDL 1 W LHVGIHID AG08 O/ 3110 0981 @
. 0F

SadAvdd MIVY I¥Nd




DUAL AIR BRAKES

REVISED 07-20-92 92WLWB 22

40"
.';'f)" PARTNO.|- DESCRIPTION QTy
: REQ’D
1 * DUAL BRAKE VALVE ASSY
2 * QUICK RELEASE VALVE ASSY
3 * DOUBLE CHECK VALVE ASSY
4 * SPRING BRAKE VALVE ASSY
-5 * PP-1 CONTROL VALVE ASSY
6 * REAR RESERVOIR TANK ASSY
7 * WET RESERVOIR TANK ASSY
8 * JUNCTION BLOCK ASSY (FRONT)
9 * JUNCTION BLOCK ASSY (REAR)
10 * RELAY VALVE ASSY (FRT & RH REAR) AIR SUSPENSION DUMP | 2
11 * AUXILIARY WET TANK ASSY '
12 * BRAKE LIGHT SWITCH ASSY
13 * RELAY VALVE ASSY (LH REAR) AIR SUSPENSION DUMP
14 * RELAY VALVE ASSY (TAG AXLE) AIR SUSPENSION DUMP
15 * FRONT RESERVOIR TANK ASSY
16 0556878 | TEE, 3/8 M PIPE X 1/2 TUBE X 1/2 TUBE 215700
17 AIR COMPRESSOR, 12 CFM (SUPPLIED WITH ENGINE)
18 GOVERNOR ASSY (SUPPLIED WITH ENGINE)
19 VALVE ASSY, SPRING & SERVICE
1066679 VALVE ONLY, SERVICE BRAKE RELAY
NI 2135721 KIT, REPAIR FOR 1066679 :
1220128 VALVE ONLY, SPRING BRAKE RELAY
20 |1120195| NIPPLE, 1/8 CLOSE TYPE 6
21 | 2008274 ELBOW, 90 DEG. STREET, 3400 X 8 5
22 0990671} AIR SPRING, RIDEWELL TAG SUSPENSION
23 12023224 | CONNECTOR, 1/4 MPT X 1/4 TUBE
24 12023091 FITTING, DISCHARGE
25 ;2026706 | ELBOW, 49 X 190, 1/2 MPT X 5/8 TUBE FLARE
26 1024975 HOSE ASSY, AIR COMP. DISH 30 IN LONGI//
27 0605188| ELBOW, REDUCING STREET, 1/4 X 1/8 PIPE
28 1119700{ ADAPTER, SWIVEL, MALE PIPE 0107-4-4 PARKER
2% | 2023182 CONNECTOR, 1/4 MPT X 3/8 TUBE 7
30 (0654277 TEE, STREET, 1/4 PIPE, 3750
31 [ 2023513| PLUG, PIPE, 3750 : :
32 |1 2023232 COUPLING, ANCHOR 3
33 1168863| BRACKET SCHRADER VALVE
34 0818609 | VALVE, SCHRADER 1/4 INCH MPT
3% | 2027241 ELBOW 3400 X 6, 3/8 STREET 6
36 0961250] AIR SPRING RIDEWELL REAR SUSPENSION 4
37 1286814} AIR SPRING RIDEWELL FRONT SUSPENSION
38 | 0654541| TEE 3/8 TUBE X 3/8 TUBE X 3/8 TUBE, B-W
39 12023257 | CONNECTOR, 205826, 1/4 FPT X 3/8 TUBE
40 1 0559047 YEE, MALE BRANCH, 1/4 PIPE, 3600 X 4
*REFER TO TABLE QOF CONTENTS FOR SUB PARTS OF
COMPONENTS
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




DUAL AIR BRAKES

40"

';%Y PART NO. DESCRIPTION Qry
~ |no. REQ'D
41 | 2008381 | TEE 64 X 4, 1/4 5

42 12008431 | TUBING, COPPER 1/4 o .
43 1160415{ VALVE, PRESSURE, REDUCING, RV-1, 50 PSI
43A]1343227 | VALVE, PRESSURE, REDUCING, RV-1, 50 PSI
44- 112023190 | ELBOW, 1/4 MPT X 3/8 TUBE 4
45 |'2023927| TEE, 1/2 MPT X 3/8 TUBE X 5/8 TUBE
46 1310721 | AIR DRYER AD-4, BENDIX
NI 0392308 | VALVE, CHECK, WATER
47 2023935 | ELBOW, 1/4 MPT X 1/4 TUBE 1
48 (0654350} TEE,STREET, 1/2 PIPE, 3750 X 8
49 0654418 VALVE, SINGLE CHECK, 1/2 PIPE
50 | 0654558 | CONNECTOR, 1/2 MAKE PIPE X 3/8
51 |0756817| TEE, 1/4 FEM PIPE X 3/8 TUBE 3/8 TUBE
52 (0871376 | VALVE, HEIGHT CONTROL : : 3
153 0961649 | BRACKET, MOUNTING, LEVEL VALVES, RIDEWELL -
54 0756817 | TEE, 1/4 MALE PIPE X 3/8 TUBE X. 3/8 TUBE
55 [2023265| ELBOW, 3/8 MPT X 3/8 TUBE 2
56 0758698 COUPLING, ANCHOR, BENDIX WESTINGHOUSE
57 20095953 PLUG, PIPE, 3/8
58 1507631 INDICATOR, LOW PRESSURE, LP-3, 60 PSI 1
59 2023083 | FITTING, MANIFOLD
60 2023505 'TEE 1/4 FPT X 1/2 TUBE X 1/2 TUBE
61 (2027183 | NIPPLE, 3326 X 4, 1/4 CLOSE
62 2023786 | ELBOW, 1/8 MPT X 1/4 TUBE -
63 0949370 ADAPTER, BULKHEAD, 1/8 PIPE X 1 1/2 LONG 6
64 [2027225| ELBOW, 1/8 STREET 6
65 2006187 BUZZER
66 | 3827201 | CONNECTOR, MALE, 1/8 NPTF X 1/8 TUBE 6
67 3827318 | ELBOW, MALE, SWIVEL, 90, 10-32 UNF X 1/8 TUBE 2
68 | 2227338 VALVE, AIR 2
69 3827243 CONNECTOR, MALE, 10-32 UNF X 1/8 TUBE 2
70 1047133 FITTING, T-BRASS, 1/8 FPT
71 2009298 | NIPPLE, PIPE, 1/8 ‘
72 3827268| CONNECTOR, FEMALE, 1/8 NPTF X 1/8 .
73 2006807 | LIGHT, PILOT, 17/32" RED LENS
74 GAUGE . AIR PRESSURE, FRONT BRAKE, DUAL - SCALE
(SEE TABLE OF CONTENTS FOR INSTRUMENTS)
75 GAUGE, AIR PRESSURE, REAR BRAKE, DUAL SCALE"
(SEE TABLE OF CONTENTS FOR INSTRUMENTS)
76 0654970 INSERT, HYTRON TUBING, 1/4 0.D., .040 WALL
77 0754879 ELBOW, 1/2 MALE PIPE X 5/8 TUBE
78 | 2026979 ELBOW, 400 X 4, 1/8 MPT X 1/4 TUBE
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 23 '




NOTES




1983 BLUE 8IRD BODY COMPANY
REFER

© ALL RIGHTSRESERVED R~

DO NOT USE IT

“".52?,@/ & T |
wr )35/ Dvid | BOOI67T |

IMPORTANT

THIS ILLUSTRATION IS TO BE USED
FOR PARTS LIDENTLIFICATION

PURPOSES ONLY.

SUPPLIED WETH VALVE REPAIR KIT. .

AS A GUIDE FOR ASSEMBLY.
TGO BENDIX INSTALLATION INSTRUCTIONS

N

ml.@.@‘ﬂﬂ |

- pem0s0pWDy =~

BRAKE TREADLE VALVE

@%@O




BRAKE TREADLE VALVE

REVISED 07-20-92  92WLWB 25

:%Y PARTNO.| - DESCRIPTION QTY
. REQ'D
1_ 0654533 | VALVE ASSY., BRAKE TREADLE
2 2643237 | REPAIR KIT, TREADLE VALVE
3 1133347 | TREADLE, DUAL BRAKE VALVE, RUBBER COVERED
NI 2137545 COVER, RUBBER, DUAL BRAKE VALVE TREADLE
4 0998740| SWITCH, STOP LIGHT 2
5 0654467 PLATE, MOUNTING
6 0654483 | PLUNGER, BRAKE VALVE
7 0654475 )] BOOT, BRAKE VALVE
8 0654517 PIN, BRAKE VALVE FULCRUM
9 0654509} PIN, ROLL, BRAKE VALVE FULCRUM
10 0654491 | BOTTOM, STOP
11 2027134 | BUSHING, 1/4 X 3/8 PIPE
12 0948919 TEE, 1/4 FEMALE PIPE X 3/8 MALE PIPE X 1/2 TUBE
13 2023935¢ ELBOW, 1/4 MALE PIPE X 1/4 TUBE
14 2023265} ELBOW, 3/8 MALE PIPE X 3/8 TUBE
15 | 2009595 | PLUG, 3/8 PIPE
i6 2023935| ELBOW, 1/4 MALE PIPE X 1/4 TUBE
17 2023307 | ELBOW, 3/8 MALE PIPE X 1/2 TUBE
18 | 0654319| TEE, 1/4 FPT X 3/8 MPT X 1/2 TUBE
QUANTITY REQUIRED IS ONE- UNLESS OTHERWISE SPECIFIED.




VALVE ASSY, QUICK RFLEASE

Joni025-88er LAD | T | gA0pBR23

v
i385 DH il RE
(© 1988 BLUE BIRD BOLY COMPANY ALL AIGHTS RESERVED

BLLE BIRD




VALVE ASSY, QUICK RELEASE

KEY
NO.

PART NO.

DESCRIPTION

QTy
REQ’D

1 1160464
2 2023364
3 2023307

VALVE, QUICK RELEASE
CONNECTOR, 3/8 MPT X 1/2 TUBE
ELBOW, 3/8 MPT X 1/2 TUBE:

QUANTITY
REVISED 07-20-92

REQUIRED
g2WLWB

IS

ONE

27

UNLESS OTHERWISE

SPECIFIED.



DOUBLE CHECK VALVE ASSEMBLY

" [oriz1a88 ™ LAP
Frriz-iz-g28 DR
1988 BLUE BIRD B

18008849 e )

DDY COMPANY ALL RIGHTS RESERVED

- (© 1988BLUE




DOUBLE CHECK VALVE ASSEMBLY

KEYioARTNO.|- - DESCRIPTION QTY
NO. REQ'D
1 0654434 VALVE, DOUBLE CHECK, 3/8 PIPE
2 0556878 TEE, 3/8 MALE PIPE X 1/2 TUBE X 1/2 TUBE 2
3 12023265 ELBOW, 3/8 MPT X 3/8 TUBE

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 29 ’ '




'SPRING BRAKE VALVE ASSEMBLY

fr1zeBe = LAD :
122688 " LAY 3 18008815 | wey
MPANY ALL R! HTSRESERV

frriziz-agt DI
(© r19eaBLUEBIRDBODY co!




SPRING BRAKE VALVE ASSEMBLY

_ :%Y PARTNO.| - " DESCRIPTION QTyY
. REQ'D
1 0654426 VALVE, SPRING BRAKE
2 2009330 NIPPLE, 1/4 PIPE X 2" LONG
3 2023505| TEE, 1/4 FPT X 1/2 TUBE X 1/2 TUBE
4 2023935 | ELBOW, 1/4 MPT X 1/4 TUBE
5 2023190{ ELBOW, 1/4 MPT X 3/8 TUBE

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 31




PP-1 CONTROL VALVE ASSEMBLY

\mioz:897 Dims) - \B00SAY e @ |

3

g BLUE BIRD
© 7955 BLUE BIRD BODY COMPANY ALLAIGHTSRESERVED =




PP-1 CONTROL VALVE ASSEMBLY

|IKEY

PARTNO.|"

DESCRIPTION

QTY
REQ'D

O 00~ A LA B LI B

0900266
2027118
0654970
2023786
2023570
2023224
0654277
0605188
2598704

-
VALVE, PP-1, 30 PSI = &603x233%
PLUG, 1/8 IN PIPE, 3151 X 2
INSERT, HYTRON TUBING, 1/4 0.D., .040 WALL
ELBOW, 1/8 MPT X 1/4 TUBE
CONNECTOR, 1/8 MPT X 1/4 TURE
CONNECTOR, 1/4 MPT X 1/4 TUBE
TEE, STREET, 1/4 PIPE, 3750 X 4
ELBOVW, REDUCING, STREET, 1/4 X 1/8 PIPE
KNOB, PARKING BRAKE

REVISED

QUANTITY

REQUIRED IS ONE UNLESS OTHERWISE
07-20-92 92WLWB 33

SPECIFIED.




REAR RESERVOIR TANK ASSEMBLY

" %2087 Dyins.| ¥ 8009594 rev

0

=
-
=
i

|
|
|
|

. (© 1989 BLUE BIRD BODY COMPANY ALL RIGHTS RESERVED




REAR RESERVOIR TANK ASSEMBLY

KEY

Z
o

PARTNO.|"

DESCRIPTION

QTyY
REQ'D

0991513
0850586
0654418
1110188
0754879
0654350
2023349
0417550
0558080

WO~ & W)=

RESERVOIR, 9 1/2 X 27-17% CU. IN.

BRACKET, MOUNTING, 9 1/2 IN, AIR RESERVOIR
VALVE, SINGLE CHECK, 1/2 PIPE

COCK, DRAIN, RESERVOIR

ELBOW, 1/2 MALE PIPE X 5/8 TUBE

TEE, STREET, 1/2 PIPE, 3750 X 8

ELBOW, 1/2 MPT X 1/2 TUBE

PLUG, PIPE 1/2

SPACER, AIR RESERVOIR BRACKET

QUANTITY

REQUIRED IS ONE UNLESS OTHERWISE

REVISED 07-20-92 92WLWB . 35

SPECIFIED.



WET RESERVOIR TANK ASSEMBLY

 oreral e | G2

o BIUEBRD

1=9+/8-82"D.lums.

APP

I\
© 1999 BLUE BIRD BODY COMPANY ALLRIGHTS RESERVED




WET RESERVOIR TANK ASSEMBLY

REQUIRED IS ONE UNLESS OTHERWISE

REVISED 07-20-92 92WLWB _ 37

_’éEOY PARTNO.|- DESCRIPTION QTY
. REQ'D
1 0991513 | RESERVOIR, 9 1i/2 X 27-1760 CU. IN.
2 0850586 | BRACKET, MOUNTING, 9 1/2 1IN, AIR‘RESERVOIR 4
3 0558080 SPACER, AIR RESERVOIR BRACKET ' 2
4 1110188 | COCK, DRAIN, RESERVOIR
5 0417550 PLUG, PIPE 1/2
6 2023992 NIPPLE, 1/2 CLOSE PIPE
7 0871756 CROSS, 1/2 PIPE
8 0654350| TEE, . STREET, 1/2 PIPE, 3750 X 8
9 2023349 ELBOW, 1/2 MPT X 1/2 TUBE 2
10 1507631 INDICATOR, LOW PRESSURE, 60 PSI
11 | 2023356 | CONNECTOR, 1/2 MPT X 5/8 TUBE
12 | 2008274 | ELBOW, 90 DEG. STREET, 3400 X 8
i3 2023380 CONNECTOR, 1/2 MPT X 1/2 TUBE
14 | 2027159 | BUSHING, PIPE, 1/2 X 1/4
QUANTITY SPECIFIED.




JUNCTION BLOCK ASSEMBLY (FRONT)

- [=978-82 Dims. T e
“jape By FRT 800?&07 REV |

(© 1989 BLUEBIRD BODY COMPANY ALLRIGHTSRESERVED ~ BLUE BIRD




JUNCTION BLOCK ASSEMBLY (FRONT)

CONNECTOR, 1/4 MPT X 3/8 TUBE

|KEYipARTNO.| DESCRIPTION QTy
NO. REQ'D
1 2023083 ]| FITTING, MANIFOLD
2 2023513 1] PLUG, PIPE, 1/4 5
3 2009595 | PLUG, PIPE
4 2023182 | CONNECTOR, 1/4 MPT X 3/8 TUBE
5 2023224

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
07-20-92 92WLWB 39 : '

REVISED




JUNCTION BLOCK ASSEMBLY (REAR)




JUNCTION BLOCK ASSEMBLY (REAR)

';%Y PARTNO.|" DESCRIPTION QTY
. REQ'D
1 2008050 | BUSHING, BRASS 2
2. 1120195 | NIPPLE, 1/8 2
3 1164870 | VALVE, CHECK, 1/4 PIPE 2
4 0654301 | ELBOW, 1/8 MALE PIPE X 3/8 TUBE
-5 2023786 | ELBOW, MALE, 1/4 TUBE X 1/8
6 2023083 | FITTING 2
7 2023182 | CONNECTOR, 1/4 MPT, X 3/8 TUBE 3
8 2023513 | PLUG, PIPE, 1/4 IN 7
9 2027134 | BUSHING, PIPE, 3/8 X 1/4
10 (2009595 PLUG, PIPE, 3/8
11 (2027233 { ELBOW, 1/4 STREET 6
12 0522508 | VALVE, PRESSURE PROTECTION, 65 PSI
13 |2027183 | NIPPLE, 1/4 CLOSE ’ 2
14 §2027118| PLUG, 1/8 IN. PIPE, 3151 X 2
15 {2023224 | CONNECTOR, 1/4 MPT X 1/4 TUBE 3
16 0839019 | VALVE, SAFETY, 1/4 MALE PIPE
17 0962183 | FILTER, AIR
18 0754846 | TEE, 1/4 MALE PIPE, X 3/4 TUBE X 3/8 TUBE
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 41




RELAY VALVE ASSEMBLY (FRONT & RH RR)
AIR SUSPENSION DUMP




RELAY VALVE ASSEMBLY (FRONT & RH Rﬁ)
AIR SUSPENSION DUMP

KEY

NO. PART NO.

DESCRIP QTY
SCRIPTION e

1 0982280 | VALVE, RELAY, PILOT CONTROL
2 2023786 | ELBOW, 1/8 MPT X 1/4 TUBE
3 2023224 { CONNECTOR, 1/4 MPT X 1/4 TUBE

QUANTITY REQUIRED IS ONE UNLESS

| OTHERWISE  SPECIFIED.
REVISED 07-20-92  92WLWB 43



 AUXILIARY WET TANK ‘ASSEMBLY




AUXILIARY WET TANK ASSEMBLY

KEY oARTNO.|- DESCRIPTION Qry
NO. REQ'D
1 0754929 RESERVOIR 8 X 26, 1240 CU. IN.

2 2023349 ELBOW, 1/2 MPT X 1/2 TUBE

3 1110188} COCK DRAIN RESERVOIR

4 0417550| PLUG, 1/2 PIPE

S | 0850578 | BRACKET, MOUNTING, AIR RESERVOIR, 8 IN. 2

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED (07-20-92 92WLWB 45



BRAKE LIGHT SWITCH ASSEMBLY




BRAKE LIGHT SWITCH ASSEMBLY

_‘;I%Y PARTNO. |- DESCRIPTION QTyY
. . REQ'D

1 |0982918| INDICATOR, LOW PRESSURE

2 |0998740! SWITCH, STOP LIGHT 2

3 |2023232| COUPLING, ANCHOR 3

4 |2023935| ELBOW, 1/4 MPT X 1/4 TUBE 2

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

REVISED 07-20-92 92WLWB 47 '



RELAY VALVE ASSY (L.H. REAR)




RELAY VALVE ASSY (L.H. REAR)

KEY

NO. PARTNO. - DESCRIPTION QTY

REQ’D

0982280 | VALVE, RELAY, PILOT CONTROL
0982272 | TEE, 1/8 MPT X 1/4 TUBE X 1/4 TUBE
2023224 | CONNECTOR, 1/4 MPT X 1/4 TUBE

W N =

QUANTITY REQUIRED IS' ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-82 92WLWB 49 : '




RELAY VALVE "ASSY (TAG AXLE) AIR SUSPENSION DUMP




RELAY VALVE ASSY (TAG AXLE) AIR SUSPENSION DUMP

KEY

No. |PARTNO.|- DESCRIPTION QTy
: REQ'D
1 0982280 { VALVE, RELAY, PILOT CONTROL

2 2023190 ELBOW, 1/4 MPT X 3/8 TUBE

3 2027183 | NIPPLE

4 0559054 | CROSS, 1/4 FEMALE PIPE

5 2023224 | CONNECTOR, 1/4 MPT X 1/4 TUBE

6 0982918 | INDICATOR, LOW PRESSURE, CP-3, 30 PS1

7 0982272 | TEE, 1/8 MPT X 1/4 TUBE X 1/4 TUBE

8 2023786 | ELBOW, 1/8 MPT X 1/4 TUBE

9

2008050 | BUSHING, BRASS 1/8 FPT X 1/4 MPT

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 51



" FRONT RESERVOIR TANK ASSEMBLY

2




FRONT RESERVOIR TANK ASSEMBLY

'ﬁ%" PARTNO.|" DESCRIPTION QTyY
: | | REQ'D
1 0991513 RESERVOIR, 9 1/2 X 27-1760 CU. IN.

2 0850586 | BRACKET, MOUNTING, 9 1/2 IN, AIR RESERVOIR 4

3 0558080 SPACER, AIR RESERVOIR BRACKET 2

4 0654418 | VALVE, SINGLE CHECK, 1/2 PIPE

5 0417550 | PLUG, PIPE 1/2 2

6 1110188 | COCK, DRAIN, RESERVOIR

7 2026706 | ELBOW, 49 X 10, 1/2 MPT X 5/8 TUBE FLARE

8 2023349 | ELBOW, 1/2 MPT X 1/2 TUBE

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED (07-20-92 92WLWB 53



COOLING, RADIATOR AND TRANSMISSION

(BEGINNING W/CSN 9?1801)

oLt TO QUTRIGGER

- 1 . : ’
1
R A ’
Agvro RE AR OF WETARDER

|
|
1
!

e

10 1OF OF TRANS

=

-

NEPLACES HOSE SUPPLIED
2 witi TRANS
-

BOLY TO QGUTRIGGER

MEPLACES DD CADSSOVEN PIPE BETWEEN

THERMCSTAT HOUSINGS ON ENGINE .




COOLING, RADIATOR AND TRANSMISSION
8V92TA
(BEGINNING W/CSN 971801)

REQUIRED IS ONE UNLESS OTHERWISE

REVISED 07-20-92 S2WLWB 55

KEYipARTNO.|- DESCRIPTION Qry
NO. REQ’D
1 |1464395| RADIATOR, G & O, X-3190
2 |1436237| TANK ASSY., DEAERATION
NI |1146877 | SIGHT, GLASS
3 |1125103| COOLER, TRANSMISSICN
4 |1106871| CLAMP, HOSE, LINED, 3" 12
5 |0964940| CLAMP, HOSE, LINED, 2 1/2" 4
6 |1167709| CLAMP, HOSE, LINED 2" 6
7 |0870345| CLAMP, HOSE, 1" 2
8 |2008134| CONNECTOR, HOSE, 1/8 X 3/8 _
9 |1135045| ELBOW, 90 DEG., 3" ID X 5 X 6 1/2
10 |1135037 | ELBOW, 3" OD., 90 DEG., TRANSMISSION COOLER
11 {1303783| CONNECTOR, RADIATOR, UPPER _
12 |{ 1155555 | CONNECTOR ASSY., RADIATOR TO OIL COOLER
13 { 1155563 | CONNECTOR ASSY., OIL COOLER TO ENGINE
14 | 1158088 | TUBE, UPPER, WATER BY-PASS
15 | 1158096 | TUBE, LOWER, WATER BY-PASS
16 | 1158070 | TUBE ASSY., WATER BY-PASS .
17 | 0920611 | HOSE, RADIATOR, SILICON 3" ID , 3
18 | 0870378 |. HOSE, UPPER, RADIATOR, 1 3/4 ID., SILICON 3
19 | 0964932 | HOSE, RADIATOR, 2 1/4" g
20 | 1300672 | COUPLING, 30 FL SW, 1/2 TUBE X 13/32 FEM 3
21 | 1158104 | BRACKET, MOUNTING, TUBE, WATER BY-PASS, FRONT
22 | 1158682 | BRACKET, MOUNTING, TUBE, WATER BY-PASS, REAR
23 | 1204403 | cLAaMP, U-BOLT, 1 3/4 DIA. 2
24 | 1140417 | NECK ASSY., FILLER, DEAERATION TANK
25 [ 0522052 | CAP, RADIATOR, PRESSURE, 7 PSI
26 |1409093| ELBOW, BARBED, INSERT, 3/8 HOSE 3
27 {1078781| SENDER, TEMP., 1/2 PIPE +
28 1361468 | HOSE 4"
29 | 0315200 ADAPTER, HEATER, 3/4 PIPE X 1 HOSE 2
30 | 1143866 | HOSE, HEATER, 1" I.D. SILICON (18" LONG)
31 {1197920| SENDER, OIL-TEMP., TRANS W/RETARDER
32 | 1365295 SENDER, OIL COOLANT LEVEL ~f
33 | 1158120 | PLATE, ORIFICE, WATER BY-PASS
34 | 1252097 | HOSE ASSY., CONV.
35 |2009033| BUSHING, PIPE, 1/4 X 3/8
36 | 1155571 | ANGLE, MOUNTING, TRANSMISSION OIL COOLER 2
37 | 2009272 | ELBOW, STREET, 3/4, 45 DEG. 2
38 | 1424480 | HOSE ASSY., OIL COOLER
39 | 1424498 | HOSE ASSY., OIL COOLER
40 | 1124874 | HOSE ASSY., 1" WIRE BRAID
41 | 1124882 | HOSE ASSY., 1" WIRE BRAID
42 | 1424464 | BRACKET, MOUNTING, TRANSMISSION FLUID FILTER
43 | 1124916 | FILTER ASSY., FLUID, TRANSMISSION
NI [3831302| FILTER ELEMENT

QUANTITY SPECIFIED.




COOLING, RADIATOR AND TRANSMISSION

_ . 8V92TA
(BEGINNING W/CSN 971801)

REVISED 07-20-92 92WLWE 56

o [PARTNO. | DESCRIPTION Qry
. REQD
44 [1056076 | ADAPTER, 37 DEG. STEEL FLARE 3

45 | 0618512 | BUSHING, PIPE, 1/2 X 1

46 [1128552 | CONNECTOR, PIPE, 37 DEG. FLARE 2

47 (0920611 | HOSE, RADIATOR, SILICON, 3" I.D. 2

48 | 1168798 | BRACKET ASSY., MOUNTING, RADIATOR 2

.49 11106822 | ISOLATOR, 3/8 NEOPRENE - : 4

50 [1168814 | PLATE, MOUNTING, STABILIZER, RADIATOR 12

51 |1168822 | ANGLE, STABILIZER, RADIATOR . 2

52 | 1248145 | CONNECTOR, O-RING _ 2

NI |1246156 | SHROUD ASSY., RADIATOR, 8V92TA

NI |1439058 | HEAT SHIELD, WATER RETURN LINE’

53 {2008050 | BUSHING, BRASS, 1/4 X 1/8

54 (1361468 | HOSE, .37 ID 2!

NI |[0938548 | HOSE, RUBBER 9/32 X 17/32 51

NI [1435502| CLAMP, HOSE LINED 4
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




NOTES




TRANSMISSION REF.

DRIVELINE

1810

. on 3-24 -8B av °L6

BoC7650

app 8y FRT REV

=

{C) 1988BLUE BIAD BODY COMPANY ALL RIGHTS RESERVED

BLUE BIRD



DRIVELINE

REVISED 07-20-92

92WLWB 58

OTHERWISE

1810
';%Y PARTNO.| DESCRIPTION
. REQ’D

1 |1159177| FLANGE, YOKE
NI | 1424357} FLANGE, COMPANION
2 DRIVESHAFT

1424605 233 W.B.

1573146 247 W.B.
3 |2139855| YOKE, AXLE END
4 |1160803| KIT, CROSSING BEARING
5 |1160811| SLEEVE, SLIP YOKE
6 |1160829| KIT, DUST CAP & WASHER
NI | 0992610 | GUARD, DRIVE SHAFT
NI {2027431] FITTING, GREASE 1/8 MPT
7 NOT AVAILABLE SEPARATELY

QUANTITY REQUIRED IS ONE U.NLESS SPECIFIED.




‘T 'T# SWELI Fd€ °"Q¥IE ANTE LV QIAOWIY ST Idni 1114
JdIg 3078 1Y NOIXYIDOT SIHL OL d3AOW HALTIL

(SINAINCD 40 FTAVL 33S)
‘WYEDYIA ONITOOD NOISSIWSNYHEL HHL NO AIVD0T FdY dUUM
~QUVYH ONILNNOW (NY¥ 13NOVdd “NOISSIHWSNYHEL 3HL 20 3dIS
1437 NO JEINNOWAY ANY QUI8 ANTHE IY¥ A3INOWIY SI SIITIS

NMOHS SI HOSSHYdWOD FHAHM dWnd JITTNYBAAH STIVLSNI
duig 3n78 "LHOd AMOSSEDOVY INIOWCrAY FHYL NO JILNOOW
HOSSIYIN0D HIIM YOANAA 3HI WOJd QIATIDIY SI ANIDNZ

“ATNO HOONAA AQ JI¥IL40 ‘NOILHO GHIR ANTE GEVANYLIS ¥ LON

YZ618

RN TEIN BLHTR TIY AN O AGOR N0 3T W 43 () . I::. mzmwzw

(oo~

R T E o

a2

‘a

“d

W




ENGINE TRIM

REVISED 07-20-92 92WLWB 60

8V92TA
KEY
No. [PARTNO. DESCRIPTION Qry
) REQ’'D
TRANSMIGSION & ENGINE IRSTALLATION PARTS
1 |1162064! TUBE ASSY., TRANS FILLER
2 1169564 | DIPSTICK, TRANSMISSION
3 1226661 | GUARD, TRANSMISSION OIL PAN ﬁho_
4 1444405 | MOUNT ASSY, ENGINE RH. 1“ \ O [
5 |1421163| MOUNT ASSY, ENGINE TRANS. LH 15"‘“*""' [527-4]2_ e
NI | 1443829 | MOUNT ASSY, ENGINE, FRONT NG29e f'
FREON COMPRESSOR
6 1333194 COMPRESSOR, FREON
NI 1591239} SWITCH, PRESSURE, A/C FREON
BELTS
74 (SEE ALTERNATOR ILLUSTRATION FOR BELTS)
7B - (SEE ALTERNATOR TLLUSTRATION FOR BELTS)
8 1382175 | BELT SET, AIR CONDITIONER 1 PR
9 1031806 | HEATER, ENGINE BLOCK, 110 VOLT, 1500 WATT :
NI 1343805| O-RING, SUCTION )
NI 1343813 | O-RING, DISCHARGE
NI 1333194 | COMPRESSOR, FREON
NI 1333210} VALVE, SERVICE, SUCTION
NI 1333202 | VALVE, SERVICE, DISCHARGE
SENDERS
10 | 1352053| SENDER, ENGINE OIL PRESSURE
11 1078781 SENDER, WATER TEMP 1/2 PIPE
i2 10787¢9| SENDER, 1/8 ENGINE COIL TEMP
13 | 0910216} SENDER, TACHOMETER
14 | 0910224 TANG, DRIVE, TACH
15 1197920 | SENDER, OIL TEMP TRANS. W/RETARDER
STARTER MOTOR & ASSOCIATED PARTS
16 | 0809103| SWITCH, MAGNETIC STARTER 2
17 | 1483577 | STARTER MOTOR, 12V
NI 1144286{ GASKET, STARTER, MOTOR
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.



ENGINE TRIM

8V92TA
{KEY loART NO. DESCRIPTION QTy
NO. REQ'D
FILTERS
18 | 3734209} FILTER, ENGINE OIL -
119 | 3734175 FILTER, FUEL, SECONDARY .
w1i2@fa3831310 ?FILTER,‘RACOR, 1000 FG
. 2L-73734191 ”FILTER, AIR CLEANER
22 FILTER, TRANS., INTERNAL .
2159499 HTB 741 (ENDING W/CSN 972825)
4296547 HTB 755 (BEGINNING W/CSN 972826)
23 | 3831302| FILTER, TRANS., EXTERNAL
24 | 2122026 FILTER, HYD. FAN SYSTEM
25 | 2138246} FILTER, P/S RESERVQIR 3
| MISC. PARTS
26 | 1054378| ALARMSTAT, HIGH TEMP.
NI | 1085588 INHIBITOR, CORROSION NALCOOL
27 (2009025} BUSHING, PIPE, 1/8 X 1/2 (OPT 5630~ 03)
28 | 2009074 | BUSHING, PIPE, 1/2 X 3/4 (OPT 5630-03)
29 | 0893420 ATOMIZER, 1/8 NPT (OPT 5630-03)
30 | 1054089 | THERMOSTAT, QUICK START DIESEL
31 | 2023835] ELBOW, 1/4 MPT X 1/4 TUBE
32 | 0870303} HOSE ASSY
NI MCODULE, ELECTRONIC, CONTROL UNIT, TRANS.
1424373 HTB 741 (ENDING W/CSN 972825)
1482470 HTB 755 (FROM 972826 TO CSN 981029)
1550425 HTB 755 (BEG W/CSN 981030)
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 61 '




NOTES




‘sElrid ge-0L
01 0L

INITONT JO HY3H LY
NOITLYTTYIEN]

w03 w::z«ua..ou..oscu..::ﬁs;. .@ { hcw_.;m zmhumxmz>ww2 — ZZ — wmm
‘ woLvR¥ALY

0_ ,,,,...w_m“m_m:__ =



ALTERNATOR
gveatr
(BEGINNING W/CSN 974807)

REVISED 07-20-92 92WLWB 63

, ';%" PARTNO.| - DESCRIPTION QTy
. REQ’D

1 1492875] ALTERNATOR, 160 AMP 2
NI | 4296547 VOLTAGE REGULATOR, 160 AMP
NI 1049139 CABLE ASSY., ALTERNATOR HOT TO INSUL. STUD
NI 1447424 WIRE ASSY., ALTERNATOR GROUND
* 0668285 PULLEY, ALT.
* 0992388| BELT, SET, 38 X 29
2 111:1483| PULLEY, ALTERNATOR, 2.76 DIA.
3 0934240| BRACE, AIR PUMP ADJUSTING
4 1299924 | BRACKET ASSY., ALTERNATOR
5 096496%| BELT SET, MATCHED, 42 5/8 X 3/8
6 1299585! ADAPTER, PULLEY, ACCESSORY DRIVE
7 1299593} PULLEY, CRANKSHAFT, ACCESSORY DRIVE, 8
8 1299577| SPACER, PULLEY, ACCESSORY DRIVE
g 1299916| BRACKET ASSY., MTG, FREON COMPRESSOR
10 1362094 BOLT, HEX, 7/16-14 X 3 1/4, GR. .8, ZINC 2
11 | 2001204 LOCKWASHER, 7/16 2
12 0559195 . BOLT, HEX HEAD, 3/8 - 16NC X 1, GR. B 4
13 0839027 NUT, HEX, 3/8-16, GR. 8, ZINC, LOCKING 4
14 | 0854844 BOLT, 3/8-24 X 3/4 3
15 1003086| BOLT, HEX, 1/2-13 X 6 1/2
16 | 2001212| LOCKWASHER, 1/2" 4
17 1003094| NUT, HEX, 1/2-13, GR. 8
18 | 2001204 | LOCKWASHER, HEAD, 7/16 5
19 | 0801894| BOLT, 7/16-14 X 1, GR. 8 3
20 | 0801928 BOLT, 7/16-14 X 1 1/2, GR. 8 2
21 | 2028579 LOCKWASHER, 3/8", MEDIUM SPRING 2
22 0854851 CAPSCREW, HEX HD, 3/8-16 X 1 3/4, GR, 8 2
23 1003045 WASHER, FLAT, 17/32 X 1 1/16 X 7/64, HDN 3
24 | 0803239} BOLT, 1/2-13 X 1 1/2, GR. 8
25 1167709} CLAMP, HOSE, LINED, 2"
26 | 0993899 CLAMP, HOSE, 2-8.5 2
27 1491851 BOOT, ALTERNATOR PROTECTOR
28 1470467 COVER ASSY., ALTERNATOR PROTECTOR
29 | 0416594| HOSE, DEFROSTER, 1 3/4" X 54"
30 { 1107937 CLAMP, INSULATES, 2"
31 1492206 BRACE, ALTERNATOR ADJ. MT. 3
32 1491810| BRACKET ASSY., ALTERNATOR MTG.
33 1492560| BRACE, ALTERNATOR MTG. .

34 0803205| CAPSCREW, HEX HD, 1/2-13 X 2, GR. 8 3
35 | 0850800 NUT, HEX HD, 1/2-13, GR. 8, ZINC, LOCKING 2
*SEE ILLUSTRATION FOR PULLEY AND BELT SET

INDICATED ‘
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE

SPECIFIED.




" AIR INTAKE

8VazT




AIR INTAKE
8v92T
(ENDING W/CSN 981029)

REVISED 07-20-92 92WLWB 65

':IEOV PARTNO.| - DESCRIPTION Qry
. REQ'D
1 0822288 REDUCER, COUPLING 5 1/2 X 5 AIR CLEANER
2 1124635| TUBE ASSY., AIR INLET, GM 6V-71
3 0992305 PLUG, PIPE, 1/8 HEX SOCKET 5145009
4 0993808 HOSE, HUMP, RUBBER 7 TO 5 1/2
5 1008119| HOSE, 1" SUCTION 19B . 25"
6 10707211 AIR CL.EANER ASSY., DONALDSO
7 1107416 CLAMP, MOUNTING AIR CLEANER 2
8 1303155;{ CHANNEL, AIR CLEANER SUPT 2
9 0920132 ELBOW, RUBBER, 90 DEG., 7"
10 § 2027225! ELBOW, 11-6B 1/8 STREET
11 0654962| TUBING, PLASTIC, 1/4 OD, BLACK TYPE 4 ion
12 | 2008233| ELBCOW, BRASS 69 X 4 i/8 X 1/4
13 1022102 INDICATOR, SERVICE, AIR CLEANER
14 | 2008092| CONNECTOR, FEMALE, 1/4 X 1/4
NI | 0969741| CLAMP, HOSE 2-7" 3
NI | 0993899| CLAMP, HOSE 2-8.5 3
15 | 0948141| CLAMP, HOSE 1036-22
NI 0654970 INSERT, PLASTIC, TUBRING, 1/4
NI | 0870345| CLAMP, HOSE 1" 4
16 0281303| TUBING, BRASS, ELBOW 90 )
17 | 1008119| HOSE, 1", SUCTION 3"
i8 0893362 CYLINDER, QUICK START ATID
NI 1275221} BRACKET, MTG, QUICK START KIT
19 1004621 TUBING, PLASTIC, 1/8 OD, BLACK g*
20 | 0893420{ ATOMIZER, 1/8 MPT
21 | 2009025} BUSHING, PIPE, 1/8 X 1/2
22 20090741 BUSHING, PIPE, l/? X 3/4

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




J301A08d 5310H Ni_ 43014110
HOLV IOV Hb38 HT :
40 INOYd Ot HIVLILY

- [g990Z50

_ogﬂmazmu;uznzzuummu
. VLZ6AS
© EWMYAIND U1V



AIR INTAKE
8V92TA
(BEGINNING W/CSN 981030)

REVISED

REQUIRED IS ONE UNLESS OTHERWISE
07-20-92 92WLWB - B7 :

';%Y PART NO. DESCRIPTION QTyY
. REQ’D
1 0822288 | REDUCER, COUPLING 5 1/2 X5
2 1573963| TUBE ASSY, AIR INTAKE
3 2009298| NIPPLE, PIPE, 1/8 CLOSE
4 0993808 HOSE, HUMP, RUBBER 7 TO 5 1/2
5 1008119| HOSE, SUCTION, 1 ID 28"
6 1570415| AIR CLEANER ASSY CLEANER SUPPORT
7 1570407| CLAMP, MOUNTING AIR CLEANER 2
8 1569342 | BRACKET, AIR CLEANER SUPPORT
9 1569581 | ELBOW, RUBBER, 7.00 ID, 90 DEG
10 1022102 INDICATOR, SERVICE, AIR CLEANER
11 1421973§ CLAMP, SPRING LOADED, 6.00 ID 2
12 1421965 CLAMP, SPRING LOADED, 7.50 ID 5
13 14327%8| CLAMP, SPRING LOADED, 5.50 1D
14 0521534 SPACER, RADIATOR POST 4
15 0870345 CLAMP, HOSE 1" 4
16 02813031 TUBING, BRASS, ELBOW, 90 DEGREE
17 1275239 QUICK START AID, FINAL ASSY (COMPLETE)
18 1004621§ TUBING, PLASTIC, 1/8 0D, BLACK 8'
19 | 0893420 ATOMIZER, 1/8 NPT
20 2009025| BUSHING, PIPE, 1/8 X 1/2 GALV
21 2009074| BUSHING, PIPE, 1/2 X 3/4 GALV
22 1008127| ADAPTER AS5SY, AIR CMPR INLET
23 | 2001451| NUT, HEX HD, 3/8-16 . B
24 0882795 LOCKWASHER, SPLIT RING, 3/8 MED 8
25 1107085]| WASHER, FLAT 13/32 X 13/16 X 3/32 8
26 | 0559195 CAPSCREW, HEX HD, 3/8-156 X 1, GR 8 4
27 1120138} HOSE, STRAIGHT CONNECTOR 7.00 ID
28 1572452 TUBE, AIR INTAKE, 4.00 LG X 5.00 OD

QUANTITY SPECIFIED.



EXHAUST SYSTEM |
.. 8V92T
(ENDING W/CSN 981029)

o

@ FROM TURRBG

r A I

DETAIL

(TYR. 4 PLACES) .



EXHAUST SYSTEM
8V92T
(ENDING W/CSN 981029)

REVISED 07-20-92 S2WLWB 69

';%" PARTNO.|- DESCRIPTION QTyY

. . REQ'D

‘1 1436138| BRACKET, MUFFLER SUPPORT, ROOF EXIT EXHAUST 4

2 1436120| ANGLE, MUFFLER SUPPORT, ROCF EXIT EXHAUST -2

3 1436146 | MUFFLER, 5.00 INLET

4 10993915| CLAMP, EXHAUST PIPE, 5" 2

5 1436104 PIPE, EXHAUST, ROOF EXIT

6 1327428} ISOLATOR, RUBBER 4

7 0958504 WASHER, FLAT, 1 1/2 X 3/4 X 1/16 THK, NYLON 8

8 2028363 BOLT, HEX HD, 3/8-16 X 1 1/4 4

9 13286321 WASHER, FLAT 4

10 ; 0839027 NUT, HEX, 3/8-16, GR. 8 4

11 1436112| TAILPIPE, EXHAUST, ROOF, EXIT

12 | 1436153 RAINCAP, 5.00", CHROME

13 1436088| PIPE ASSY., EXH, TURBO, ROOF EXIT

14 1086156 THERMOCOUPLE, 4 TO 6 EXHAUST

15 | 1086164| WIRE, LEAD, 12 FT.

16 1250851| CLAMP, EXHAUST, WIDE BAND, 5" 2

17 1436161| CONNECTOR, FLEXIBLE EXH, 5.00 ID X 5.00 OD

18 | 2001394 RIVNUT, NC, 1/4 12

19 | 1044650| CAPSCREW, HEX, SER 1/4-20 12
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




BLUE BIRD

=

569359 rev

—
FRAT l
© IMPANY ALL RIGHTS RESERVED.

EXHAUST SYSTEM
8vearT _
(BEGINKING W/CSN 981030)

9% N o ~a

q

DETAIL

tTYP. 4 PLACES)




EXHAUST SYSTEM
8v92T
(BEGINNING W/CSN 981030)

REVISED 07-20-892 92WLWB 71

*;%Y PARTNO.|- DESCRIPTION QTY
. REQ'D
1 1436138 | BRACKET, MUFFLER SUFPPORT, ROOF EXIT EXHAUST 4
2 1569334 | ANGLE, MUFFLER SUPPORT, 6 IN EXH, ROOF.EXIT 2
3 2001394 RIVNUT, NC, 1/4NLET 12
4 1044650 | CAPSCREW, HEX SER 1/4-20 X 7/8 12
5 1569425 | MUFFLER, 6.00 INLET/OUTLET
6 1327428 ISOLATOR, RUBBER 4
7 0958504 | WASHER, FLAT, 1 1/2 X 3/4 X 1/16 THK, NYLON 8
8 2028363 | BOLT, HEX HD, 3/8-16 X 1 1/4 4
g 1328632 | WASHER, FLAT, ID X 1.125 OD 8
10 |0839027 | NUT, HEX, 3/8-16, GR. G, ZINC, SM FLG LK 4
11 1569326 | U-BOLT ASSY, 6 IN 5
12 1569300 | PIPE, EXHAUST, MUFFLER, ROOF EXIT
13 1569318 PIPE, EXHAUST, FLEX, 6 ID X 19 LG, STNLS STEEL
14 1576651 TAILPIPE, EXHAUST, 6 OD, CHROME, 13" LONG
15 1569284 { PIPE ASSY, EXH, TURBQO, ROOF EXIT
16 108&£156 | THERMOCOUPLE, 4 TO & EXHAUST
17 1086164 | WIRE, LEAD, 12 F7T 7
18 {0543934 | NUT, HEX, 3/B-16, ZINC, LARGE FLANGE LOCK 10
19 1574409 | BRACKET, EXHAUST ELBOW TO MUFFLER; 6 IN

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




E6RZIV]

h um v NNEREEARS ,
— s s

Ine QIALTER GLHOM TIY AKran(d A00R OuM 30118 (01
R ——
= w

INIRIDNYUEY TV AYILLYVE




BATTERY CABLE ARRANGEMENT

KEY

NG, [PARTNO. | DESCRIPTION QTy
. REQ’D
1 1361682 | BATTERY, 12 VOLT

2 0553131| TERMINAL, BATTERY CABLE JUNCTION

3 11421731 ANGLE, BATTERY CLAMPING, FINISHED

4 0997536} CABLE ASSY., STARTER SOLENOID TO CHASSIS RAIL~

5 3785284 | CABLE ASSY., 4/0 FRONT STUD TO REAR STUD

6 1478106 | CABLE ASSY., BATTERY,. POSITIVE -

7 1478114 | CABLE ASSY., BATTERY, NEGATIVE -

NI | 1519289 TRAY ASSY., BATTERY ‘

NI 3741683 BOLT, GENERATOR BATTERY TIE DOWN 2

NI |2001444| NUT, WING, 5/16-18 2

NI | 2001055| WASHER, FLAT, 11/32 X 1 1/4 X 5/32 o ] 2

8 1574250 WIRE ASSY., 6 GA, BLACK 20"
9 1574235} WIRE ASSY., 6 GA, RED 15"
10 { 1417286 | DECAL, BATTERY GROUND

Q'U.ANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB - 73 '




ELECTRICAL COMMON PARTS

K [PARTNO.| DESCRIPTION ary
NO. REQ'D
NI | 0521781 RELAY, HORN
NI |1361690| BREAKER, CIRCUIT, 20AMP
NI | 1365014 -BREAKER, CIRCUIT, SAMP
NI HARNESS,WIRING,CHASSIS
1478957 (ENDING W/CSN 973961) .
1486729 {FROM CSN 973962 TO 9810239)
1591163 (BEGINNING W/CSN 981030)
NI }1429729| HARNESS,WIRING,ENGINE (ENDING W/CSN 981029) -
NI | 1591338| HARNESS,WIRING,ENGINE (BEGINNING W/CSN 981030)
NI N MODULE;CONTROL UNIT,ELEC. TRANS.
1424373 HTB 741 (ENDING W/CSN 972825)
1482470 HTB 755 (FROM CSN 972826 TO 981029)
1550425 HTB 755 (BEGINNING W/CSN 981030)
NI |1249382| SWITCH, IGNITION o
NI |1289909| HORN ASSY., HIGH NOTE
NI |1289917| HORN ASSY., LOW NOTE
NI BOX ASSY., REAR CONTROL
1445527 (ENDING W/CSN 973961)
1485531 (BEGINNING W/CSN 973962)
NI $1209139| SENSOR ASSY., TRANS. RETARDER
QUANTITY

REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92  92WLWB 74 | |




NOTES




MAIN FRAME

x
9
6.
&
-

i 3¢
5 3
oy
i
AT
£l

|




MAIN FRAME

’;%Y PARTNO.|" DESCRIPTION QTY

. REQ'D

1 1441534 ANGLE, TIEDOWN, BODY REAR LH

2 |1258193 | OUTRIGGER, REAR, RH

3 1114032 | CROSSMEMBER, HORIZONTAL

4 1149152 | CROSSMEMBER, SUSPENSION, REAR 4

5 1149145 | CROSSMEMBER, MIDSHIP 10 1/8 FRAME 2

6 0102467 | BRACE, CR0OSS, CHASSIS FRAME 2

7 1268689 | CROSSMEMBER, MIDSHIFP, WITH INSERT

8 1149160 | CROSSMEMBER, SUSPENSION, FRONT

9 0996538} OUTRIGGER, REAR, LH

10 1441542} OUTRIGGER ASSY., REAR RH

11 1592047 | QUTRIGGER, FRONT, LH

12 1019223 | CROSSMEMBER ASSY., FRONT

13 11483809 | OUTRIGGER, FRONT, RH

14 1215250 | ANGLE, REAR OUTRIGGER, RH 2

i5 1274042 | BRACE ASSY.; OUTRIGGER TO FRAME

16 1429539 | BRACKET, SUPPORT, STEERING GEAR BRKT, REAR

17 1429513 | BRACKET, SUPPORT, STEERING GEAR BRKT, FRONT

18 1274018 | BRACKET, FRONT OUTRIGGER & STEERING GEAR

19 1420975 ~BRACKET ASSY., MTG., STEERING GEAR

20 10995316 | ANGLE, STEERING GEAR BRKT., MOUNT, REAR

21 12740751 BRACKET, BRACKET & CLUTCH, STEERING GEAR

22 1592062 { BRACKET, MOUNTING ELEC. TERMINAIL BLOCK

23 12975221 BRACKET ASSY., GENERATOR SUPPORT

24 1592039 | BRACKET ASSY., MTG., FRONT BUMPER, LH

25 1592021 | BRACKET ASSY., MTG., FRONT BUMPER, RH

26 1621773 | ANGLE, FRONT OUTRIGGER

27 1107218 | ANGLE, TIE DOWN, 10 1/8 FRAME 2

28 1170943 | TOW EYE, REWORKED 2

29 1592054 | BRACE ASSY., FRONT BUMPER, LH

30 1331313 | BRACE ASSY., CORNER, FRT. ALUM. BUMPER, RH

31 1290006 1 SUPPORT ASSY., GENERATOR CROSSMEMBER

32 1331297} CROSSMEMBER, GENERATOR SUPPORT

33 1315159} CROSSMEMBER, FRONT SUSPENSION, FRONT

34 1029743 ANGLE, ATTACHING, BRACKET ASSY., GENERATOR, 2

‘ CROSSMEMBER SUPPORT

35 1278506 | BRACKET ASSY., GENERATOR SUPPORT

36 1150887 | BRACKET ASSY., CROSSMEMBER SUPPORT, GENERATQR, RH
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

REVISED

07-20~-92 92WLWB 76




IZSSBBSR

1985 BLLE BIRDBODY COMPANY

@ ALL RIGHTS RESERVED e 7

0308l TOW
- A ?,@f

)

=

FRONT SUB FRAME




. FRONT SUB FRAME

REVISED 07-20-92 92WLWB 78

':!EOY PARTNO.|" DESCRIPTION QTyY
. REQ'D
1 1278050 CROSSMEMBER, FRONT SUSPENSION FRONT
2 11503713 GUSSET ASSY., FRONT SUSP., FRONT CROSSMEMBER, LH
3 1503705 GUSSET ASSY., FRONT SUSP., FRONT CROSSMEMBER, RH
4 1278035. CROSSMEMBER, FRONT SUSPENSION, REAR
5 | 0961664 GUSSET, FRONT SUSP., REAR C/M, LH 3
6 1278027 GUSSET, FRONT SUSP., REAR CROSSMEMBER, LH
7 1278043 CROSSMEMBER, FRONT SUB FRAME, REAR
B 1278019 PLATE, SUB FRAME TO FRAME 4
9 { PART OF LEVELING JACK ASSY.)
10 ( PART OF LEVELING JACK ASSY.)
NI LEVELING JACK ASSY., FRONT
3880655 {ENDING W/CSN 982885) 2
6044515 (BEGINNING W/CSN 982886) 2
NI LEVELING JACK ASSY., REAR
3886199 (ENDING W/CSN 982885) 2
6044523 (BEGINNING W/CSN 982886) 2
11 SUB FRAME RAIL, FRONT 2
1503978 RIGHT HAND
1503986 LEFT HAND
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




REAR SUB FRAME




REAR SUB FRAME

REVISED 07-20-92 92WLWB 80

’;%Y PARTNO.|- DESCRIPTION QTy
. REQ'D

1 1286673| CROSSMEMBER, REAR SUB FRAME

y2 1286582 | BRACKET ASSY., MTG, REAR ENGINE CROSSMEMBER, LH

3 1286574 | BRACKET ASSY., MTG, REAR ENGINE CROSSMEMBER, RH

4 1311984 | BRACE ASSY., REAR BUMPER, LH

5 1311992} BRACE ASSY., REAR BUMPER, RH

6 1312123 BRACKET, MOUNTING, REAR, BUMPER, LH

7 1312115( BRACKET, MOUNTING, REAR, BUMPER, RH

g 1074673 BRACKET ASSY., MTG, TRAILER HITCH, LH

9 1074665| BRACKET ASSY., MTG, TRAILER HITCH, RH

10 1146265| TRAILER HITCH ASSY.

i1 1157213| ANGLE, LOWER, FRONT, TRAILER HITCH

12 1157239| ANGLE, UPPER, TRAILER HITCH

13 12866241 CHANNEL, REINFORCEMENT, RH

14 1286616 CHANNEL, REINFORCEMENT, LH

15 1168954} CROSSMEMBER, REAR ENGINE MTG.

18 1149186| CROSSMEMBER ASSY., DRIVE & TAG AXLE SUSP. 2

19 1149251| CROSSMEMBER ASSY., DRIVE AXLE, SUSP, FRT.

20 1151000| BRACE ASSY., TRAILER HITCH, RH

21 1157742| BRACE ASSY., TRAILER HITCH, LH

22 1447358| BRACKET ASSY., MTG., LEVELING JACK, REAR, RH FRONT

23 1447341| BRACKET ASSY., MTG., LEVELING JACK, REAR, RH REAR

24 1447333| BRACKET ASSY., MTG., LEVELING JACK, REAR, LH FRONT

25 1447325| BRACKET ASSY., MTG., LEVELING JACK, REAR, LH REAR

26 1441542 OUTRIGGER ASSY., REAR RH

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




ENGINE CRADLE

‘. ';EOY PARTNO.|" _ DESCRIPTION QTy

|no. REQ'D
1080316| WASHER, FRONT ENGINE MOUNTING 2
1168954 | CROSSMEMBER, REAR ENGINE MOUNTING I . :
1168962 ISOLATOR, FRONT ENGINE MOUNTING : o ‘ 2

1168970| ISOLATOR, REAR ENGINE MOUNTING ) - 2
MOUNT ASSY. ENGINE
1444405 RH
1421163 LH

1443829 | MOUNT ASSY., ENGINE FRONT FRAME : 2

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 81 o . -



BUMPERS

|XEY paRTNO.|- DESCRIPTION QTyY
NO. REQ'D

NI | 3980273| BUMPER ASSY., FRONT
NI (3980315 BUMPER ASSY., REAR

QUANTITY REQUIRED IS° ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 82 '



L
s 50 98 —7 1)
. "
——
ApYi AM3IIIVE 0 wWQIICH O1 oH¥TD Nt

[l
NOI NI WrINDD INEA Jd DI
38n 4D ON3 I50T2 aWiBD UGN 4

SNl BT D g T ND UNETWIS 3dgld 3SR 10N o0 3i0N

3000F0nEA A QIiDINNGD 38 01
DRIBNI BIIVIH SNNIHa —

TND I YNIHYINGD INIATHD DL

3350710 3804 J0 GNI orilD 30N
T 3wyyd 540 .E,l/ -

NNO3 10 D91 —

142 10M 1D 80 NADHS QG Ger 1)’
Sowy 12 OMI8ML 351

caisprll:

Tagadl)
Y130 SHYTD

1p3H SPWibo 'Od1

h.u.Zuu.un..

SIWH ot 12 DV 1x3

D _ K FwvHd E/0 .98

#

H/ INvHS 570 .12

ININIWYawWDD A0Y0UNT “BaadnN ITOAE —

NOLIENINEIRDD 4v20Jud D2
Q3IE01D RN 40 ON3 onibd  FiON —

T4 JL0WIH NOTLYTIVLSKL MNvl 947



LPG TANK INSTALLATION, REMOTE FILL

';%" PARTNO.| DESCRIPTION QTY
. REQ'D
1 1444165 | PLATE & FITTING ASSY., LPG REMOTE FILL

2 1445154 BRACKET, MOUNTING LPG TANK : 2
3 1442060 | HOSE ASSY., MEDIUM PRESSURE, LPG, REMOTE OUTAGE

4 1442078 | HOSE ASSY., MEDIUM PRESSURE, LPG, REMOTE FILL

5 0803239 | BOLT, HEX, 1/2-13 X 1 1/2 8

6 0850800 | NUT, HEX, 1/2-13 8

7 1003045 | WASHER, FLAT, 17/32 12
8 1442029 | TANK ASSY., LPG, 20 X 37, END FITTING -

9 1268119 SCREW, SM PH PAN HD, i/4 X 1/2 4
10 1107937 | CLAMP, INSULATED, 2" 4
11 (0962761 | LOCKWASHER, 1/4". . 8
12 (2001345 | NUT, 1/4-20 : 8
13 0946533 | LOOM, CORRUGATED, BLACK, NYLON, 7/16 ID g
14 1109271 | LOOM, CORRUGATED, BLACK, NYLON, 3/4" 10!
15 2027381 | TUBING, COPPER, 3/8B 25"
16 2003234 | GROMMET, RUBBER CHASSIS COWL WIRES, 3/4" ID 3
17 1170083 | CLAMP, CLOSED TYPE - 6
18 (2000057 SCREW, HEX HD, 1/4-20 X 1, FULL THREAD 4
19 120084311 TUBING, COPPER 1/4 16!

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED (07-20-92 92WLWB 84




HIARINSS0HD
oL - (14 LLg uo_La.— al

w—— ~

L] I¥A
Y o -LT widivkns 10

ADre DP ELLAE]
! ”H”Mm&hn
g
B—
e \w
.

lad

AVHL ANILLWE HAYINYIUND ‘»
JIDNY SHIAAY 1D Oy Du:U(th/
ABWISSY LNAOW INIDNI LNOW o

RO 1INDYHD WDLIHIA OL CIHDIVLLY

E_.._C
1ans oL
S ALl M | LTI dmDe Y E . “\
ﬁ.__.“_-._mz_ux 5, A
¥ 43114
nOu u>o$u¢|\3u./, “ (1l B3 ANYGNOIIS

[ 24
E:--l«% _Eoz 335
22T Nulii3y ahigNa

NunLIy
YRLYHING

/

. ANYHI NIYW 40 aNI—

INIT G334 wOLYH3IN3D

ANV NOTIVD 00%
SANIT 134



FUEL LINES
‘300 GALLON TANK

KEY b ARTNO.| - DESCRIPTION QTY

NO. REQ'D
1 2026706 | ELBOW, 1/2 MPT X 5/8 TUBE 2
2 2027092 | NUT, 5/8 FLARE 2

3 0993188 | ADAPTER, O-RING 2
4 |1153600} COUPLING, ANCHOR, 1/2.NPT

5 2023539 | BUSHING, PIPE, 1/2 MPT X 3/8 FPT

7 1477173 | BRACKET, MTG., RACOR FUEL FILTER

8 0654350 | TEE, 1/2 PIPE, STREET

9 1364678 | HOSE ASSY., FUEL PUMP TO PRIMARY FILTER

10 | 2009025 | BUSHING, PIPE, 1/8 X 1/2

11 }2026979 | ELBOW, MALE, INVERTED FLARE, 1/4 TUBE X 1/8

12 |2026805{ NUT, 105 X 4, 1/4, INVERTED FLARE

13 | 1002864 | ELBOW, 90 MALE, 1/2 TUBE, FLARE X 1/2 PIPE

14 | 2027084 | NUT, 1/2 FLARE ' 2
15 (2026664 | CONNECTOR,BRASS ) : 2
16 (1002898 | COUPLING, 3/8 X 3/8 PIPE :

17 | 15314431 | TANK ASSY., FUEL

18 | 2027407 | TUBE, COPPER, 5/8 : 32
19 (2027399 | TUBING, COPPER, 1/2 32

20 [2027134| BUSHING, PIPE, 3/8 X 1/4

21 |1105832} HOSE ASSY.

22 10928853 CONNECTOR, MALE, 1/4 MPT X 3/8 TUBE, 45 DEG.
23 12026953 | UNION, 3/8, INVERTED FLARE.

24 | 0948141 | CLAMP, HOSE 2
26 |[1153659| FILTER, FUEL/WATER SEPARATOR
27 12026672 | CONNECTOR, BRASS

28 ;2008431 | TUBING, COPPER, 1/4 50"
29 }2005718| LOOM, ASPHALTUM, WIRE, 5/16" 50"
30 11153634 { ELBOW, MALE, 3/8 MPT X 3/8 TUBE, FLARE 2
31 [ 1154905 NUT, 3/8, FLARE 2
32 | 2027381{ TUBING, COPPER, 3/8 65"
33 (1237072} VENT, FUEL TANK 2

34 10877597} VALVE, CHECK

35 [2027217| ELBOW, 1/2, STREET, 45 DEGREE

36 (1364660 | HOSE ASSY., SECONDARY FILTER TO RACOR
37 [ 2008274 ELBOW, 90 DEG. STREET

38 { 1002864 | ELBOW, 1/2 PIPE X 1/2 TUBE 90 DEG.

39 |11300820| PLATE, MTG, FUEL FILTER :
40 | 3925492 | NECK ASSY., FUEL FILL 2
41 | 1445865| SENDER, FUEL TANK

42 12025815| GASKET, FUEL TANK SENDER

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 86 ) '




" 'FUEL LINES
300 GALLON TANK

KEY

No. [PARTNO. |- - DESCRIPTION ' QTy
. | REQ'D
43 1227388 | ELBOW, 45 DEG., 1/4 MPT X 3/8 TUBE FLARE

NI 1078617 INDICATOR, FUEL TANK LEVEL i

NI 0890145 INDICATOR, FUEL TANK :

44 14812821 HOSE ASSY., FUEL

45 2009249 ELBOW, 1/4 STREET

46 | 1528165 BRACKET, HOSE SUPPORTING : _

47 10557710 CcLAMP . : 2

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 87 : . :



ELECTRONIC CONTROL MODULE

.';%Y PARTNO.|- DESCRIPTION QTY
. REQ'D
1048479 | END, STOP TERMINAL BLOCK 2
1048461 | TERMINAL, BLOCK, MODULAR 3
1211259 | BRACKET, CIRCUIT BREAKER
2006112 | BREAKER, CIRCUIT, 20 AMP
2027498 | CLAMP, HOSE, NYLON, 1/2 7 2
2000057 | BOLT, 1/4-20 X 1, HEX, FULL THREAD 3
2001345 | NUT, 1/4-20, CAD. 3
2001121 ] WASHER, FLAT, 1/4" 3
2001170 { LOCKWASHER, 1/4, MEDIUM 3
2000719 SCREW, MACHIRE, PHILLIPS, ROUND: MACHINE 7
2001253 | NUT, HEX, 8-32, CAD. 7
2001162 | LOCKWASHER, 3/16", MEDIUM 7
0765834 | TERMINAL, W/CAPTIVE SCREW, 8-32, INSULATED 4
2006096 BAR, BUS, SWITCH PANEL, 1693 6
1048495 | TRACK, TERMINAL 3"
2006104 BREAKER, CIRCUIT, 15 AMP 2
0864660 | BREAKER, CIRCUIT, 6 AMP
1161876 SOLENOID, BOSCH, 30 AMP, SOCKET MOUNT
1371772} PEDAL, ACCELERATOR, ELECTRICAL, DDEC
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 88 '




PANEL ASSY.

[*5588 v _AD
e

, DASH LOWER

+}1I

av err | BO0TBCOD Re
© 1988BLUE BIRD BODY COMPANY ALL RIGHTS RESERVED

]

[-]
=
-

;

THE HOPN

e
LI

[

19

—&\:_.y:

[c FLUT N

TR

TLRN

RIGHT

11

1010

YEL
NG

-l

o [0
i

i3

WATER
I% FLEL
e
amn

12

g o (D @

HEAQL
o]

LAl |

=

9,;.‘.... —.:.
S— s
&
N }
< {fl = El?—?
N_s_] ” * _ d *
Ryl
; :
| '
) i B “E
= 5
‘_L__..J
i
1
0 1%
Z
@ g
i
|
| =4
co—[___l:?:'l 5’ |ﬁz
QL"L [=TaT
S [ e
R
o 1TIS =
’ =gl L e i
IR IS
II-' I'U
=5




PANEL ASSY., DASH LOWER

REVISED 07-20-92 92WLWB 90

No, [PARTNO.| DESCRIPTION ary
) REQ'D
1 2268522 | SWITCH, CHICAGO DASH ON-OFF 11
2 2274165 | SWITCH, BLANK
3 2268548 | SWITCH, CHICAGO DASH, ON-OFF-ON 4
4 2268530 ] SWITCH, CHICAGO DASH, ON-ON 3
N1 |3866837| LIGHT, LED, RED, AUX STOP
5 3839040 | SWITCH, HEADLIGHT
6 NOT APPLICABLE
7 3876695 | SWITCH, CONTROL WIPER INTERMITTENT
8 3909553 | TACHOMETER/HOURMETER
9 /3912839 | SPEEDOMETER - f 090Gl ~ 0o144q0
10 [ 3765039 | GAUGE, TURBO BOOST
11 |3760923( GAUGE, PYROMETER
12 | 3865334 | GAUGE, TRANSMISSION OIL TEMP 2
NI ;3866837 | LIGHT, LED, RED, TRANS OIL TEMP
13 16042436 |.DASH, DIMMER SWITCH
14 ;16042436 | DASH, DIMMER SWITCH
15 | 3843877} LIGHT, INDICATOR, HIGH BEAM, DASH
16 [2271815| LIGHT, INDICATOR, AMBER
17 (2271807 | LIGHT, PILOT, RED, LEVELING JACK 2
18 (2271855 | LIGHT, GREEN, RECTANGLE, DIRECTIONAL 2
19 | 3866845 | LIGHT, GREEN 9
20 (6021547 | PANEL ASSY., DASH LOWER (COMPLETE WITH SWITCHES
AND GAUGES)
6040299 PANEL ONLY, (INCLUDES FACE PLATE AND EL PANEL
GRAPHICS)

21 | 2268563 | SWITCH, CHICAGO DASH MOM ON-ON
22 [ 3936457 | AUX. BATTERY
23 13746088 GAUGE, PRESSURE, TAG AXLE

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.



|

<

BLL™

AEY

FRT 8@78[ 7

BLUE BIAD BCDY COMPANY ALL RIGHTS RESERVED

oR5.G.8% av L_Apy

©

R E [T

jr g} -

PANEL ASSY.. DASH UPPER




PANEL ASSY., DASH UPPER

REVISED 07-20-92 92WLWB 92

':I%Y PARTNO.| DESCRIPTION QTY
. REQ'D
1 3746120 GAUGE, VOLTMETER, ENGINE
2 3746120| GAUGE, VOLTMETER, COACH
3 13847381| GAUGE, AMPERE 0-300
4 1077676 GAUGE, FUEL LEVEL W/AC SENDER .
5 3810389| GAUGE, AIR PRESSURE, DUAL FRONT/REAR
6 3870565{ GAUGE, OIL PRESSURE, ELECTRICAL
NI 1352053 SENDER, ENGINE OIL PRESSURE
7 3865334 GAUGE, OIL TEMP
NI 1197920 SENPER; OIL TEMPERATURE
8 1078823 GAUGE, WATER TEMP, DUAL SCALE
NI 1078781| SENDER,WATER TEMP
NI 1078799 SENDER, ENGINE OIL. TEMP
g 2271815 LIGHT, INDICATOR, AMBER
10 2271807 LIGHT, PILOT, RED, LEVELING JACK
11 2274165 SWITCH, CHICAGO DASH 2
12 3884632 LIGHT, INDICATOR, RED, FIRE ALARM
13 1 2271823|.  LIGHT, INDICATOR, BLUE
‘14 3956752 | PANEL ASSY., DASH UPPER (COMPLETE WITH SWITCHES
AND GAUGES)
6040018 PANEL ONLY, (INCLUDES FACE PLATE AND EL PANEL
GRAPHIC)
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.



PANEL ASSY., DASH., SHIFTER

[
DR 5g BB oL AT e
Cfamp . ay FRT - 8 ﬂa 792"‘5 REV

(© 1983 BLUE BIRD BODY COMPANY ALL RIGHTS AESERVED BLLE 8

1 ACVHEA:] _MATER %

{ FROMT CENTER REAR

" S /

/QJKFJ w4 ‘ | %ﬁ%///
Lol | Y

s | B -uh 7
/RETARDER jil © © =] /

f ENGINE MONITOR i
i —1

T T 777 —7
+ Eﬁ + + ///

. 777 }— 4
6

nlll
sTOP CHECK ENOINE
ENOINE ENGINE TEST

SRUTSE CONTROL 4%/

M

+ +




PANEL ASSY., DASH SHIFTER

- -
N%Y PART NO. DESCRIPTION Qry
. REQ'D
1 3956802} PANEL ASSY., DASH SHIFTER W/DDEC, (INCLUDES ALL
SWITCHES)
504%323 PANEL ONLY, {(INCLUDES FACE PLATE AND EL PANEL)
.2 3869492 | SWITCH, TRANSFER, MOMENTARY . 2
3 2268522 | SWITCH, CHICAGO DASH 9
4 SWITCH, CHICAGO DASH MOM. ON 2
2268555 ENGINE TEST
2268552 HIGH IDLE
5 2274165 | SWITCH, BLANK CHICAGO
NI §2268522| SWITCH, CLS, LPS
6 3866845 LIGHT, GREEN 5
7 2271807 LIGHT, PILOT, RED, LEVELING JACK 2
8 2268548 SWITCH, CHICAGO DASH ON-OFF-0QON

REVISED 07-20-92

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

92WLWB

94



PANEL ASSY., DASH LOWER, RH

¥

or5.j0-am v L_AD |
APv -3 4 EAT 80075-14-

FIEV.

0

(© 1988 8LUE BIRD SADY COMPANY ALL RIGHTS RESEAVED

l“

 BLUE BIRD

g, i W ANDETRSGOUND

:

: CUT QUT'8" ' :
I . THIS PRER FOR GRAPHIC EQUALIZER

' CUT gurt-A:*
I THIS RARER FOR STEREQ
|

o L

|
|
]

@
J




PANEL ASSY., DASH LOWER, RH

:IEOY PARTNO.| DESCRIPTION ‘QTY
. REQ'D
1 3956794} PANEL ASSY., DASH RH LOWER (COMPLETE WITH SWITCHES
AND GAUGES)
6040059} PANEL ONLY, (INCLUDES FACE PLATE AND EL PANEL
GRAPHIC)
2 1249382| SWITCH, IGNITION LOCK W/KEYS
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 96 .



PANEL ASSY., DASH UPPER, RH

,l

on &§.10-88 ar LAD

Ab . aY

18007841

FAT

REY

(© 1968 BLUE BIRD BODY GOMPANY ALL RIGHTS RESERVED

Kiiill LEFT [vent RIGHT AT \ @
+ ' +
v
+
lo O
LN.OGRER
i o

j



PANEL ASSY., DASH UPPER, RH

';%Y PARTNO.| - DESCRIPTION QTY
. REQ’D

1 |3956786| PANEL ASSY., DASH RH UPPER (INCLUDES ALL SWITCHES)
6040059 | PANEL ONLY, (INCLUDES FACE PLATE & EL PANEL
GRAPHIC)

2268522 | SWITCH, CHICAGO DASH 2
2268555 | SWITCH, CHICAGO DASH, MOM ON
2268563 | SWITCH, CHICAGO DASH

3866845| LIGHT, GREEN

2018406 | LIGHTER, CIGARETTE

W N

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 S2WLWB 98



. PANEL ASSY., DRIVERS DASH AUXILIARY

!!

©s - —®
O CONTRAST | @ O
ON + OFF
O BRIGHT
MONITOR J
cooL WARM
[ T |

CHASSIS HEAT

@R
o

O,

VOLUME

UPPER MRROR

LOWER MRRCR

~

(———

11

|

L

N .8 )L

ELECTRIC MIRROR ADJUST

Vg

@

.

e




PANEL ASSY., DRIVERS DASH AUXILIARY

REVISED 07-20-92 S2WLWB 100

IrfxEoY PARTNO.! DESCRIPTION QTyY
. REQ’D
1 3956828 | PANEL ASSY., DRIVERS AUXILIARY (COMPLETE)

6044465 | PANEL ONLY (INCLUDES FACE PLATE AND EL PANEL

GRAPHIC)

2 12219251 SWITCH, - FOG LIGHTS .
3 2236990} SWITCH, VOLUME CONTROL, CB RADIO
4 3907169} SWITCH, MIRROR POSITION CONTROL 2
NI |[2221240} CABLE, MIKE
NI | 3869039 CONNECTOR, RECEPTACLE

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




PANEL ASSY., DASH OVERHEAD "AUXILIARY, RH

[
(8007833 | ¢,

ALL RIGHTS RESERVED

|
. ]
¥
I
[ el
€
o
Lot
- ¥
]
|
. — ®
4o} T - L}
g
o [
I g @
! . [
o— )]
; z
H
[ ]
,{r“
L
- i ..
[ ] -
o
B
T =
&l

- ]’
oie




PANEL ASSY., DASH CVERHEAD AUXILIARY, RH

| ':I%V PARTNO.|" DESCRIPTION QTy
) REQ'D
1 3930815 GAUGE, OIL PRESSURE, ELECTRICAL
NI | 3811254 SENDER, OIL PRESSURE
2 3930807 | GAUGE, WATER TEMPERATURE
NI | 3811221| SENDER, WATER TEMP
3 NOT APPLICABLE
4 NOT APPLICABLE
5 3847357| GAUGE, AMPERE 150-0-150
6 3847381| GAUGE, AMPERE 0-300
7 3847373| GAUGE, VOLTMETER 60-140
8 3847365] GAUGE, AMPERE 0-50
9 6032247 | PANEL ASSY., OVERHEAD, AUX. DASH, RH (COMPLETE WITH
GAUGES & SWITCHES) '
6040372 PANEL ONLY, OVERHEAD, AUX DASH RH (INCLUDES FACE
PLATE & EL PANEL GRAPHIC)
10 | 3880770| INDICATOR, REVERSED POLARITY, INSIDE
QUANTITY

REQUIRED IS° ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 102 '



“PANEL ASSY., DASH OVERHEAD AUXILIARY, LH

o2 5-1-88L.AD -
ApP oy FRT 8007932‘ REV

=

(©) 1388 BLUE BIRD BODY COMPANY ALL RIGHTS RESEAVED

2 PRI -
_ e 0
E_w_i'}:lg *liete -
I
= ) !
oIk gLi o
e S
o = :
| :
5 TeE | st A
— L E—
e [ 55 [3F g.JG
%l"l
: OF g
T — k : P10
—if o
? SN
ak 5
o [l —
2] @
A | X b
© i|3"&‘ @'""g"" ™
™ L -~

BLL'E BIRD



PANEL ASSY., DASH OVERHEAD AUXILIARY, LH

’;%Y PARTNO.!|- DESCRIPTION - aTy
. REQ’D
1 2268522 | SWITCH, CHICAGO DASH 5
12 6042436 | DASH DIMMER, SWITCH
NI { 2273928 KNOB, LOWER DASH RHEOSTAT
3 2268548 SWITCH, CHICAGO DASH, ON-OFF-ON
4 3756012| SWITCH ASSY., SPEED & AIM
NI |2105476| SPEED CONTROL SWITCH
NI 12105351 | ROTATING SWITCH, SPOTLIGHT
5 3856721 | SWITCH, DASH, MOTIVE AIR
NI | 2255461 | WASHER, FLAT, TYPE 1/2
NI | 37585211 KNOB, A/C SWITCH, MOTIVE AIR
6 3767613 | THERMOSTAT, LEVER TYPE, CHASSIS AIR
NI | 3767621 | KNOB, THERMOSTAT, CHASSIS AIR
7 2268563 | SWITCH, CHICAGO, MOM ON-ON 3
8 2268555 | SWITCH, CHICAGO, DASH, MQM ON :
9 2272383 | CLOCK, ELAPSE TIME
10 ; 2268530 SWITCH, CHICAGO DASH, ON-ON
11 14011268} LIGHT, YELLOW, SAFE LINE
12 14011276} LIGHT, RES, SAFE LINE
NI | 380977%| BUZZER, SAFE LINE-
13 | 3959111 | SWITCH, GENERATOR, MOM ON-QFF, MOM ON
14 | 2274165 | SWITCH, BLANK, CHICAGO
15 ; 3765021 GAUGE, TRIP OD METER
16 3743929{ ALARM, FUEL FILTER, WATER CONTAMINATION
17 3866837 LIGHT, LED (RED P LIGHT)
18 | 3866845 LIGHT, LED (GREEN'P LIGHT)
19 6024186 PANEL{ DASH, OH AUX. LH (COMPLETE WITH GAUGES
AND SWITCHES)
6040075| PANEL ONLY, DASH, OH, AUX. LH (INCLUDES FACE PLATE
& EL PANEL GRAPHIC)
NI | 6042964 PANEL, DASH, LH OH AUX, W/ALTIMETER (INCLUDES FACE
PLATE AND EL PANEIL GRAPHIC)
20 | 3930039| VACUUM GAUGE KIT, RACOR FUEL FILTER
NI | 2250363 BUSHING, HEX, BRASS 1/4 X 1/8
21 1 2249209{ ALTIMETER, DASH MOUNTED
NI 6040125} EL INVETIER 1046 KL
NI | 6042014 EL INVETIER 1046 KR

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

REVISED

07-20-92 .= 92WLWB 104



- STEERING LINKAGE




-STEERING LIRKAGE

I::%Y PARTNO.|- DESCRIPTION aTY
. REQ’D
1 3882453 | RFD, STEERING WHEEL ASSY.
2 1320332 ] COLUMN ONLY., TILT/TELESCOPING
3 14060651 SWITCH ASSY., TURN SIGNAL, SELF CANCELING
NI [3B41350| STOP, LOCK, TILT & TELESCOFING STEERING COLUMN
NI (3841335 | KNOB, LOCKING, TILT & TELESCOPING STEERING COLUMN
4 3870037 | BUTTON, HORN
5 1330828 | COUPLING & SHAFT ASSY., FLEXIBLE
6 1328327 | COUPLING, SHELL, STEERING SHELL
7 1255017 | CAPSCREW, COUPLING, SHELL 2
8 1255009 | WASHER, TONGUED, COUPLING, SHELL 2
9 1255033 | RUBBER SHIELD, STEERING SHAFT, LOWER
10 1255140 | PIN, STEERING SHAFT, LOWER
11 1254986 | WASHER, WHEEL SHAFT, WAVE 2
12 1254994 | BUTTON, WHEEL SHAFT SLIDE 2
13 13283351 SHAFT, SPLINED
14 1255041} CLAMP ASSY., STEERING COUPLING SHELIL
15 1339241 | BRACE, INSTRUMENT PANEL TO BOW
16 1339308 | SHIELD, RUBBER, UNIVERSAL JOINT, STEERING
17 1337542 | BRACKET ASSY., COVER, UNIVERSAL JQOINT, STEERING
18 2000511 | SCREW, 10 X 1/2 : AR
19 |0961235 | WASHER, FLAT, .96 X 1.75 X .15 2
20 12001451 | NUT, HEX, 3/8-1¢6 . 10
21 1300037 | TOEBOARD ASSY., W/ACCESS HOLE
22 1340553 | DRAG ROD TUBE, VERTICAL JOINT
23 1300383 | TIE ROD END, FRONT
24 1300391 | TIE ROD END, REAR
25 | 2027431 | FITTING, 1/8 MPT, STRAIGHT, GREASE 2
26 1420744 | COTTER PIN, 5/32 X 2 1/2" 2
27 GEAR, POWER STEERING
1282920 HFB70 GEAR (ENDING W/CSN 983520)
1593391 TASBS GEAR (BEGINNING W/CSN 883521)
NI KIT, SEAL STEERING GEAR
4280087 HFB70 GEAR (ENDING W/CSN 983520)
4307633 TASB5 GEAR (BEGINNING W/CSN 983521)
28 JOINT, UNIVERSAL, STEERING
1302728 HFB70 GEAR (ENDING W/CSN 983520)
1593383 TAS85 GEAR (BEGINNING W/CSN 983521)
29 1412048 | ARM, PITMAN, 9.78
30 1021815 BOLT, HEX 3/4-10 X 4 1/2
31 |0870915| WASHER, 3/4 PLAIN
32 | 0933879 NUT, HEX, 3/4-10
QUANTITY

REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 92WLWB 106 :




STEERING LINKAGE

';g" PARTNO.| - DESCRIPTION QTyY
. REQ’D
33 1320084 | BRACKET, ANGLE, UPPER MOUNTING, STEERING COLUMN
34 1320100 § BRACKET, SUPPORTING STEERING COLUMN ’
35 1320076 | BRACKET, CHANNEL, LOWER REAR MTG STEERING COLUMN
36 1320092 | BRACKET, LOWER FRONT MOUNTING STEERING COLUMN
37 1333350 | POST, FINAL ASSY., INSTRUMENT PANEL
38 1328780 | BRACE, LOWER INSTRUMENT PANEL 2
39 1320118 | BRACKET, SIDE, STEERING COLUMN MOUNTING, RH
40 1320126 | BRACKET, SIDE, STEERING COLUMN MOUNTING, LH
41 {0559195| BOLT, HEX HD., 3/8-16 NC X 1 10
42 | 0651422 | WASHER, FLAT, 3/8 X 3/4 X 1/16 10
43 | 0882795 | LOCKWASHER, 3/8" 14
NI 10998450 | BOLT, HEX 3/4-16 X 1 3/4 6
NI 0998443 | BOLT, 7/8-14 UNF X‘2"_LONG

QUANTITY

REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED (7-20-92 92WLWB 107 )




NOTES




FRONT SUSPENSION

"
{*] THESE ITEMS ARE NOT INCLUDED AS PARTS FOUND IN ASSEMBLY ITEMS 27 & 28.°



FRONT SUSPENSION

7).

';EOY PARTNO.|" DESCRIPTION QTy
. REQ'D
1 1286814 | AIR SPRING, FRONT 4

2 0614982 | BUSHING, SHOCK ABSORBER

3 0961409 | BOLT, HEX HEAD, 1 1/2"—6 X 7" LONG 4

4 1085380 | BOLT, HEX, GD. 8, 1"-8 X 6" 2

5 0961458 | NUT, HEX, LOCKING, 1/2"-13 8

6 1085489 | NUT, HEX, NYLON INSERT, 1"-8

7 1077221 | NUT, HEX, LOCKING, 1 1/4"-7 CADMIUM 4

8 (0985549 NUT, HEX, LOCKING, 3/4"-16 4

9 1105782 i NUT, HEX, LOCKING, 1"-8 4

10 1243807 | WASHER, BEARING SLEEVE 8

11 (0961417 | WASHER, LOCK, INT. TOOTH, 1 1/2" 4

12 (2021939 | WASHER, 2" 0.D., SHOCK STUD 4

13 1235233 | SHOCK ABSORBER, KONI (BUSHINGS INC) 2

NI 0614982 { BUSHING, SHOCK ABSORBER

14 1286749 | HANGER RAIL ASSY., LH

15 1286731 | HANGER RAIL ASSY., RH

16 1286780 | BEAM ASSY., LOWER, LH

17 1286772 | BEAM ASSY., LOWER, RH

18 (10961847 | BOLT ASSY., ECCENTRIC . 4

19 1286830 | SWAY BAR ASSY.

20 1286764 | TORQUE BEAM ASSY., LOWER

21 1286756 | TORQUE BEAM ASSY., UPPER ‘ :

22 0961839 CLAMPING PLATE ASSY. 4

23 1323997 | CHANNEL, CROSSBRACE

24 0961375 | WASHER, ANTI-TURN

25 (0961581 | BUSHING, TORQUE BEAM, HARD RUBBER 4

26 0961573 | BUSHING, TORQUE BEAM, SOFT RUBBER 4

27 1286806 | HANGER & BEAM ASSY., LH

28 1286798 { HANGER & BEAM ASSY., RH

29 (2122216 | END ASSY., SWAY BAR, LH

30 {2122208 END ASSY., SWAY BAR, RH

31 12159879 | BUSHING, SWAY BAR

32 0803148 | BOLT, HEX 1/2-13 X 1 3/4 GD. 8B

33 10803239 BOLT, HEX 1/2-13 X 1 1/2 GD. 8

34 |0850776 | WASHER, FLAT 17/32 X 1 1/16

35 | 0850800 NUT, HEX LOCKING 1/2-13 GD. B

NI |0871376 ! LEVELING VALVE

NI 1028786} LINK ASSY., LEVELING VALVE

NI 0961607 BRACKET, MOUNTING, LEVELING VALVE

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

REVISED 07-20-92 90WLWB 109




- SUSPENSION SYSTEM
DRIVE AXLE

R E--555 X | o
N b pewe DB | BOO4Z68

NY
- FRom © MG TERESERVED




SUSPENSION SYSTEM

DRIVE AXLE
|KEYipaARTNO.| DESCRIPTION Qry
NO. REQ'D
1 1245778 | HANGER & BEAM ASSY., RH
2 1245786 ! HANGER & BEAM ASSY., LH
3 0990085 | HANGER RAIL ASSY., RH
4 0976969 | HANGER RAIL ASSY., LH
5 1026368 | TORQUE BEAM ASSY., UPPER
6 0961821 TORQUE BEAM ASSY., LOWER
7 0961839} CLAMPING PLATE ASSY 4
8 0961847{ BOLT ASSY., ECCENTRIC 4
9 1243807 | WASHER, BEARING SLEEVE 8
10 ;1077221 | NUT, HEX, LOCKING, 1 1/4"-7 4
11 {1089010| BEAM ASSY., RH
iz | 1089028| BEAM ASSY., LH
13 10961417} WASHER, LOCK, INT. TOOTH 1 1/2" 4
14 | 0961409} BOLT, HEX HEAD, 1 1/2"-6 X 7" 4
15 10961573 | BUSHING, TORQUE BEAM, SOFT RUBBER 4
16 10961581 | BUSHING, TORQUE BEAM, HARD RUBBER 4
17 2021939 | WASHER, 2" 0.D., SHOCK STUD 4
18 §1105782| NUT, HEX, LOCK, 1"-8 NYLON INSERT 4
19 11279959 | SPACER PLATE ASSY., RH
20 11279967 | SPACER PLATE ASSY., LH
21 (09612017 U-BOLT, 7/8"-14 X 14" 2
22 | 1087352} U-BOLT, 7/8"-14 X 14 1/2" X 5 1/8" 2
23 | 0961235 WASHER, FLAT, 7/8" 8
24 (1095892 | NUT, HEX HI-NUT, 7/8"-14, GD. 5 8
25 | 0961250| AIR SPRING 4
26 | 0961458 | NUT, HEX, LOCKING, 1/2"-13 4
27 10985549 | NUT, HEX, LOCKING, 3/4"-16, GD. 5 4
28 [ 0961276| NUT, HEX, LOCKING, 3/4"-10 4
29 | 0961284 SHOCK ABSORBER 2
30 | 0961474 BUSHING, SHOCK ABSORBER 8
31 | 1085489 | NUT, 1"-8, HEX, NYLON INSERT 2
32 ;1085380 BOLT, 1i"-8 X 6", HEX, GD. 8 2
33 10961375| WASHER, ANTI-TURN 4
34 1245935| SWAY BAR ASSY.
35 [ 2159879] BUSHING ONLY, SWAY BAR END 2
36 2122216 END ASSY., SWAY BAR, LH
37 | 2122208} END ASSY., SWAY BAR, RH
38 | 1087360 BRACKET, SWAY BAR MOUNT, FRAME
39 | 1089036 | BRACKET, SWAY BAR MOUNT, AXLE
40 | 1105758 | CHANNEL, CROSSBRACE
NI 1101062| PLATE, ANTI-TURN
42 {0803239| BOLT, HEX 1/2-13 X 1 1/2, GD. 8
43 | 0850776} WASHER, FLAT 17/32 X 1 1/16
‘44 | 0B50800| NUT, HEX LOCKING 1/2-13, GD. 8
45 | 0803205| BOLT, HEX 1/2-13 X 2, GD. 8B
QUANTITY REQUIRED IS° ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 S0WLWB 111 : :



" SUSPENSION SYSTEM

PRIVE AXLE
| ';%Y PARTNO.|  DESCRIPTION | QTY
. REQ'D
46 | 0803148| BOLT, HEX, 1/2-13 X 1 3/4, GD. 8 ' :
NI 0871376 LEVELING VALVE ‘ - 2
NI 1028778 LINK ASSY., LEVELING ADJ. VALVE 2

NI | 0961607 | BRACKET, MOUNTING, LEVELING VALVE

QUANTITY REQUIRED IS° ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 90WLWB 112 '



- NOTES




. : bR 9/!’-‘5{&5’3"% oo
SUSPENSION SYSTEM | e e weeusas
"7 TAG AXLE —_lm 544 L‘:.'ﬁ:;‘gz':gsz‘;%‘ggg




SUSPENSION SYSTEM

TAG AXLE
KEY _
No. IPARTNO. DESCRIPTION QTy
REQ'D

1 D990572 |HANGER RAIL AS5SSY., KA
2 0990630 |HANGER RAIL ASSY., LH
3 990580 | TORQUE BEAM ASSY.

|4 0990598 [ CLAMPING PLATE ASSY. 2
5 0990606 | BOLT ASSY., ECCENTRIC 2
6 0990614 | WASHER, BEARING SLEEVE 4
7 1077221 | NUT, HEX, LOCKING, 1 1/4"-7 2
8 10990622 |BEAM ASSY., RH
9 10990648 | BEAM ASSY., LH
10 (0961417 | WASHER, INT. TOOTH, LOCK, 1 /2" 4
11 |0961409 | BOLT, HEX HEAD, 1 1/2"-6 X 7" 4
12 10961573 | BUSHING, TORQUE BEAM, SOFT RUBBER 4
13 |0961581 | BUSHING, TORQUE BEAM, HARD RUBBER 2
14 |0990655 | WASHER, LOCK, 1/2" 6
15 10990663 | WASHER, FLAT, 3/4" 2
16 (0990671 | AIR SPRING 2
17 |0961441 |} NUT, HEX, 1/2"-20 6
18 (0985549 | NUT, HEX, LOCKING 3/4"-16, GD. 35 2
19 (0990705 | SHOCK ABSORBER B 2
20 (126515 | BRACKET, SHOCK, UPPER 2
21 |0990721 | BRACKET, SHOCK MOUNT, AXLE 2
22 (0963322 | BOLT, HEX, 3/4"-10 X 3 1/2", GD. 8 2
23 |0961375 | WASHER, ANTI-TURN 4
24 |0933879 | NUT, HEX, 3/4"-10, GD. 8 2

QUANTITY

REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

REVISED 07-20-92 90WLWB 114



PRI ——- i R DT E )

_o

o090 ©

0000000000000 00/000

e \EﬂV

s

874 0L NSS T — -
wa - a««\
{ .

~ /ﬁ!

n [ i .
n
% _84 o - e v
e
o | ,
= ®

|y &
.
K...._-... t /s woms st

ViZ6A8
WIALSAS 31 INVHQAH



HYDRAULIC SYSTEM

. BV92TA
';%Y PARTNO.| - DESCRIPTION ary
. ‘ REQ'D
1 0968404 GASKET, ADAPTER
2 0991836 ADAPTER, POWER STEERING PUMP
3 0991828 GASKET, HYD. PUMP*!
NI | 0668418 DISC DRIVE, POWER STEERING PUMP
4 0968446 COUPLING, ACCESSORY DRIVE _
5 1141993 RETAINER, SPROCKET, HYDRAULIC PUMP
6 0968453 | PIN, ROLL
7 1072966 GEAR, HYDRAULIC PUMP
8 1422898 PUMP, 1.94 ¢
NI | 2158095 SEAL KIT, HYDRAULIC PUMP
9 1166115 CONNECTOR, SAE 37 DEG. FLARE
10 1198811 ELBOW, 90 DEG. FEMALE, SAE 37 DEG. FLARE
11 1165059 HOSE ASSY., PRESSURE, 1/2 I.D.
12 1200344 UNION, MALE, 37 DEG. FLARE
13 ] HOSE ASSY., PRESSURE
1165075 233" W.B.
1165042 240" W.B.
14 1305259 CONNECTOR, O-RING, .50 HOSE
15 | 0876649 ADAPTER, SWIVEL UNION
16 1313840 INSERT, BARBED 5/8 I.D. HOSE X 3/8 PIPE 2
17 1025857 CLAMP, HOSE SIZE 8, LINED 2
18 11313774 HOSE, RETURN, POWER STEERING. 72
19 1204395 CONNECTOR, 5/8 TUBE TO 3/8 FPT
20 TUBE, 5/8 COPPER TUBING
2027407 233" W.B. ) 343"
2027407 240" W.B. 364"
21 | 2023356 CONNECTOR, 1/2 MPT X 5/8 TUBE
22 1169226 ADAPTER, 90 ADJUSTABLE ELBOW, 5/8 O-RING X 5/8 HOSE
23 11169234 HOSE ASSY., 1/2 I.D. ’
24 1169218 ADAPTER, 1/2 MPT X 5/8 HOSE, 37 DEG. FLARE
25 | 0654350 TEE, STREET
26 1153600 COUPLING, ANCHOR
27 1169200 ADAPTER, 1/2 MPT X 3/4 HOSE:
28 | 1169242 HOSE ASSY., 5/8" I.D., (233 & 240" W.B.)
29 | 0809608 CONNECTOR, TRAN COOLING
30 1223957 RESERVOIR, 16 QUART, NELSON POSITIVE VENT
NI (2138824 COVER ASSY., HYD. RESERVOIR (INCLUDES ITEMS WITH @)
NI@| 2139459 BREATHER, CHROME, RESERVQIR
NIie| 2139400 DIPSTICK, HYD. RESERVOIR
NI@| 2139467 CLAMP, BAND, RESERVCIR COVER
NIg| 2138261 O-RING, RESERVOIR COVER
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 9OWLWE 116



- HYDRAULIC SYSTEM

NI | 1212133
NI | 0870907
NI | 1157056
NI | 1143973

NUT, 5/8-18, NYLOX, GD. 8, CAD. PLTD.

" WASHER, FLAT, 5/8 HARDENED

DECAL, OIL, HYDRAULIC FAN DRIVE SYSTEM
PLUG, PIPE, 1" : '
ALARMSTAT, KYSOR, 195 DEG. NORMALLY CLOSED

8V92TA
':I%Y PARTNO.|" DESCRIPTION —ary
. REQ'D
NI | 2138246] ELEMENT, HYD. RESERVOIR 3
NI | 2139442{ WING NUT, ELEMENT RETAINING
NI 2139434 SPRING, ELEMENT RETAINING
NI 2139426 BRACKET, MOUNTING, RESERVOIR
31 { 0964908| ADAPTER, 37 DEG . . ) S : C
32 1270180| HOSE ASSY., 3/4 FEMALE SWIVEL TO 1" FEMALE SWIVEL
33 1056076 | ADAPTER, 37 DEG. STEEL FLARE 3
34 1219260| FILTER ASSY, HYDRAULIC FAN WITH ELECTRICAL INDICATOR
NI 2122026| ELEMENT, HIGH PRESSURE FILTER
NI 2137024 O-RING, BOWL, HIGH PRESSURE FILTER
35 | 1271717|-HOSE ASSY., 1" H/P (233" & 240" W.B.) 2
36 1056118 ADAPTER, 90 DEG., SWIVEL ELBOW
37 1472281| VALVE ASSY., RELIEF, WEBSTER
NI 2136687} SEAL KIT, RELIEF VALVE ‘
38 1042878} ADAPTER, IMPERIAL EASTMAN 4
39 1260918} MOTOR, FAN, HYD., WEBSTER
NI 2123099¢{ SEAL KIT, HYDRAULIC MOTOR
40 1073022 ADAPTER, 37 DEG. STEEL FLARE
41 12717331 HOSE ASSY.
43 1216126| HOSE ASSY., 42" LONG
44 1263474 COOLER, HAYDEN, 18 X 24 WITH O-RINGS
45 1271741| HOSE ASSY., (233" & 240" W.B.)
46 1107697| ADAPTER, 37 DEG. STEEL FLARE 2
47 1128552 CONNECTOR, PIPE, 37 DEG. FLARE
48 1 1151232| ADAPTER, 1 1/4 CURVED, 37 DEG.
49 1133065] HOSE ASSY., OIL COOLER
50 1248145] CONNECTOR, O-RING
51 | KEY, HUB, HYDRAULIC MOTOR, 3/16
52 1205798 HUEB, FAN, HYDRAULIC ‘
53 1168129} FAN ASSY., 38"
54 1101344} CHANNEL ASSY., MOUNTING OIL COOLER -
55 1168608| BRACKET ASSY., MTG HYD. OIL COQOLER, UPPER
56 1168624 BRACKET, MOUNTING, OIL COOLER, LOWER, FRONT
57 1216480| BRACKET, MOUNTING, OIL COOLER, LOWER, REAR
58 1056092| ADAPTER, 16 X 16, 45 DEGREE, ADJ. ELBOW
NI 1206127 KIT, TRANS., COOLER MQOUNT . 2

NI | 1485820
NI { 1163369| BRACKET, MTG, HYDRAULIC FAN RELIEF VALVE
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

REVISED 07-20-92 90WLWB 117




NOTES




RETARDER CONTROLS

17 18-

)
—Tte
i%l .
PRESSURE PROTECTED
CHASSIS AIR

JUNCTION BLOCK
16 AT REAR AXLE

SEE MASTER WIRING HAANESS

~ 19

<
=
{

14
13



RETARDER CONTROCLS

| 'Ifl%" PARTNO.| - DESCRIPTION QTry
|No. REQ'D

1 1422302} CYLINDER, AIR

2 1423698| BRACKET ASSY., AIR CYLINDER

3 1424191| CLEVIS, 1/4-28 X .531

4 "1105469| PIN, HAIR, COTTER 3/16

5 2008852 PIN, CLEVIS, 1/2 DIA X 1 1/2 LONG

6 0766188| ADAPTER, 3/8 FPT X 1/4 MPT ’

7 0870329| HOSE ASSY.

8 2028124} ADAPTER, HOSE

9 0758698 COUPLING, ANCHOR

10 | 2023265 ELBOW, 3/8 MPT X 3/8 TUBE

11 2027381| TUBING, 3/8 COPPER, 1/4 TYPE L 8"

12 | 2023190 ELBOW, 1/4 MPT X 3/8 TUBE

13 1124569 BRACKET, MTG, SOLENOID VALVE

14 3754728 SCREW, MACHINE, PH, PAN HD. 2

15 1124551| VALVE, SOLENQID, NORMALLY CLOSED

16 | 2023935] ELBOW, 1/4 MPT X 1/4 TUBE

17 | 2008431} TUBING, COPPER, 1/4 grr

18 | 2023224} .CONNECTOR,. 1/4 MPT X 1/4 TUBE

19 1167733| BRACKET, MTG, RETARDER CONTROLS

QUANTITY

REQUIRED IS- ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 90WLWB 119 : : ]



HOLDING TANK

|XEY IpaRTNo. DESCRIPTION ary
. REQ'D
NI | 3940756 | SUPPORT ASSY., HOLDING TANK, RH .
NI | 3940764 | SUPPORT ASSY., HEATED HOLDING TANK, LH-
NI | 3942919 | SUPPORT ASSY., HEATED HOLDING TANK, FRONT -
NI | 2216463| TUBING, HYTRON (APPROX. 14 FT. REQUIRED)
NI | 2272862 LOOM, CORRUGATED, BLACK, NYLON, 3/8 ID, SS (APPROX.
10 FRT. REQUIRED) : o
NI | 2008571| CLAMP, ONE HOLE STEEL
NI | 3940731| TANK ASSY., HOLDING, RH
NI | 3940749 | TANK ASSY., HOLDING, LH
NI | 3955341 | BRACKET, HOLDING TANK, FRONT, RH
NI | 3955358 | BRACKET, HOLDING TANK, REAR, RH
NI | 3955366 | BRACKET, HOLDING TANK, FRONT, LH
NI | 3955374 | BRACKET, HOLDING TANK, REAR, LH -
‘NI | 3900461 | BRACKET ASSY., SWITCH, POWER SUMP VALVE
NI {3901964| TOOL, POWER DUMP VALVE, OPERATING
NI | 3920527| PLATE, COVER, REAR HOLE, TUB DRAIN
NI | 3920519| PLATE, COVER, FRONT, HOLE, TUB DRAIN
NI | 3889292| SCREW, TEKS/3, PH, WAFER HD (APPROX. 6 REQUIRED)
NI | 3893757 SCREW, TEKS/3, PH, PAN/HD (APPROX. 70 REQUIRED}
NI |2193456| SCREW, SM, PH, PN/HD, 10-24 X 3/8 (APPROX. 16 REQ'D)
NI | 2250652} CAPSCREW, HEX, 5/16-18 X 1
| NI [ 3840915 WASHER, LOCX, HELICAL SPRING, 5/16
NI | 2235331} NUT, HEX, 5/16-18
NI | 2256162} NUT, WING, 5/16-18
NI | 3930971} SUPPORT, OUTER, HOLDING TANK, LH
NI | 3955382 BRACKET, HOLDING TANK, TOP
QUANTITY 'REQUIRED IS° ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 S0WLWB 120 '




NOTES




MHICTE INIDNT NO
51708 DNIISiXZ

131 FEZI0N

S53INYUH WOU A

| 0
_/ 13UND B3N \llr\r&

T~

e

ON12LI 4 HOHINY
IATHA HIQFHHIS

L

3AWA HI0WHHIS
01 3INIT HIY

1714 110 A7nd

' N \\_ e\
IV k S
S x
13N HILIH "ﬁﬂﬁ/’

SEINMYH WO -
- r IN0T 5CGv3IT H2IIAS

SOvV3T IH2IT 10%e




BULK OII FILL

N [PARTNO.| DESCRIPTION QTyY
. REQ'D
1 1510361 | CONTROL ASSY., BULK OIL FILL
2 1484070 DECAL, WARNING, OIL FILL
3 1313758 | HOSE, 3/8 ID X 5/8 OD 10
4 1073352 | CLAMP, CLOSED, INSULATED 2
5 1313808 | INSERT, BARBED, SWIV., 3/8 H X 3/8 IF 2
6 0850578 | BRACKET, MTG, 8 AIR RESERVOIR 4
7 1477181 TANK ASSY., RESERVOIR, BULK OIL
8 1124551 | VALVE, SOLENOID, NORM CLOSED
9 2023224 | CONNECTOR, 1/4 MPT X 1/4 T 2
10 {2023935(| ELBOW, 1/4 MPT X 1/4 T 2
11 (0654277 | TEE, STREET, 1/4 PIPE 2
12 (2027183] NIPPLE, 1/4 CLOSE, BRASS
13 10998740 | SWITCH, STQP LIGHT
14 11053461 | CAP, BULK OIL FILL, NON VENTED, NON FUSED
15 (1510411 | BUSHING, 1 X 1/4
16 |0670901| ELBOW, 3/8B MPT X 3/8 IF
17 | 0969873 | CAPSCREW, 3/8 X 6 2
18 |0882795| LOCKWASHER, SPLIT RING, 3/8 6
19 |2001451} NUT, HEX HD, 3/8-1¢6 6
20 | 3754728 | SCREW, MACHINE, PH, 10-32 2
21 ;12001162 | WASHER, LOCK, 3/16 2
22 (0803213 | CAPSCREW, HEX HD, 3/8-16 X 1 1/4 2
23 | 0522508 VALVE, PRESSURE PROTECTION
24 (2027118| PLUG, PIPE, 1/8 PIPE
25 0992297 | PLUG, PIPE, 1/4
26 {2023182 | CONNECTOR, 1/4 MPT X 3/87
27 | 2026987 | ELBOW, 1/4 MPT X 3/8 IF
28 |1091685| SCREW, 5/16-18 X 3/4 4
29 | 0559047 | TEE, MALE BRANCH 1/4 PIPE
30 | 2205102} TUBING, COPPER 1/4 OD
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
REVISED 07-20-92 90WLWB 122 ' )













	0135_001
	0135_128

